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FCC TEST REPORT

According to

FCC Rules and Regulations
Part 15 Subpart C

and Canada RSS-210 Issue 7

Applicant : Netgear, Inc.

Address : 350 East Plumeria Drive San Jose, CA 95134 USA
Equipment . NETGEAR WNA1100 Wireless-N 150 USB Adapter
Model No. : WNA1100

FCCID : PY309300113

IC ID : 4054A-09300113

Trade Name : NETGEAR

Laboratory Accreditation

@5

Testing Laboratory

1332

The test result refers exclusively to the test presented test model / sample.,

Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations
Part 15 Subpart C

and Canada RSS-210 Issue 7

Applicant :  Netgear, Inc.

Address : 350 East Plumeria Drive San Jose, CA 95134 USA

NETGEAR WNA1100 Wireless-N 150 USB
Adapter

Model No. - WNA1100

Equipment

FCCID : PY309300113

IC ID :  4054A-09300113

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures given
in ANSI C63.4 The equipment was passed the test performed according to FCC Rules and
Regulations Part 15 Subpart C (2005), and Canada RSS-210.

The test was carried out on Dec. 18, 2009 at Cerpass Technology Corp.

Signature

— rd

{ Jonson Lee
EMC/RF B.U. Senior Manager
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule IC Rule |. Description of Test Result
15.203 Item5.5 |. Antenna Requirement Pass
15.207 Item9 . Conducted Emission Pass
15.209 . o
15.247(d) Item6.3 |. Radiated Emission Pass
Iltem7.3 |. Receiver Spurious Emission Pass
15.247(a)(2) | Item6.2.2(0) |. 6dB Bandwidth Pass
15.247(b) |Item6.2.2(0) |. Maximum Peak Output Power Pass
15.247(d) |Item6.2.2(0) |. 100kHz Bandwidth of Frequency Band Edges| Pass
15.247(e) |ltem6.2.2(0) |. Power Spectral Density Pass
Item5.9.1 |. 99% Bandwidth Pass
1.1307
1.1310 ;
51091 ltem14 |. RF Exposure Compliance Pass
2.1093
Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

Main Processor Atheros AR9271

System EEPROM 8Khit(8K*8)/ AT24C08

Antenna Printed PCB antenna
Gain: 2.5dBi

Radio Data Rate

802.11b: 1, 2, 5.5, 11Mbps
802.119: 6,9,12,18,24,36,48,54Mbps
802.11n HT20 & HT40

Frequency 2.412-2.462GHz
System Power 5Vdc
Bus interface USB 2.0

Operating Environment

Operating temperature: 0 to 40°C
Storage Temperature: -20 to 60°C
Operating Humidity: 10~85%RH(max)
Storage Humidity:5~90%RH(max)

2.2 Carrier Frequency of Channels
802.11b, 802.11g, 802.11n HT 20 (2412 ~ 2462MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437
802.11n HT40 (2422 ~ 2462MHz)
Channel Frequency(MHz) Channel Frequency(MHz)
07 2442
08 2447
03 2422 09 2452
04 2427
05 2432
06 2437
Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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2.3 Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according to ANSI
C63.4.
b. The complete test system included remote workstation, PC, Monitor, Mouse, Keyboard, Modem,
Printer and EUT for EMI test. The remote workstation included Notebook
c. An executive program, “Ping.exe” under WIN XP, which transmits and receives data to the
remote workstation through Wireless.
d. The following test modes were performed for test:
¢ 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz
¢ 802.11n HT40: CH03: 2422MHz, CH06: 2437MHz, CH09: 2452MHz

2.4 Description of Test System

Device Manufacturer | Model No. Description
PC IBM IGV Power Cable, Unshielding 1.8 m

. Data Cable, VGA Shielding 1.35 m
Monitor PHILIPS 202P73 Power Cable, Adapter Unshielding 1.8 m
Keyboard IBM KB-0225 Data Cable, PS2 Shielding 1.35 m
Mouse IBM MO28VO Data Cable, USB Shielding 1.85 m

Data Cable, RS232 Unshielding 1.35 m
Modem ACEXX DM-1414 Power Cable, Adapter Unshielding 1.8 m
: Data Cable, PRINT Unshielding 1.6 m

Printer HP Desk Jet 400 Power Cable, Adapter Unshielding 1.8 m

Remote Workstation

Notebook DELL PP10L Power Cable, Adapter Unshielding 1.8 m

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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2.5 Connection Diagram of Test System

Printer Modem

Monitor

EUT PC

Remote

workstation Keyboard

Mouse

The VGA cable is connected from PC to the Monitor.

The PS/2 cable is connected from PC to the Keyboard.

The USB cable is connected from PC to the Mouse.

The Print cable is connected from PC to the Printer.

The RS232 cable is connected from PC to the Modem.

The USB cable is connected from PC to the EUT.

The EUT keeps to transmit and receive data via Notebook by Wireless.

¥ @ a0k~ 0w NPk

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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2.6 General Information of Test

Test Site : Cerpass Technology Corp.
2F-11, No. 3, YuanQu St., Taipei City 115, Taiwan
R.O.C.

Test Site Location (OATS1-SD): No.7-2,. Moshihkeng, Fongtian Village, shihding
Township,

Taipei City, Taiwan, R.O.C.

FCC Registration Number : TW1049, TW1056, 488071, 982971

IC Registration Number : 4934C-1, 4934D-1

T-543 for Telecommunication Test
C-3328 for Conducted emission test

VCCI Registration Number :

R-3013 for Radiated emission test

Test Voltage: AC 120V

ANSI C63.4-2003
FCC Part 15 Subpart C
Canada RSS-210

Test in Compliance with:

Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 25,000MHz

Frequency Range Investigated:

The test distance of radiated emission from antenna to
EUT is 3 M.

Test Distance:

2.7 Measurement Uncertainty

Measurement Item Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL | 2.71dB
Vertical 4.11 dB
Radiated Emission 30 MHz ~ 40GHz -
Horizontal 4.10dB
6 dB Bandwidth 7500 Hz
Maximum Peak 1.4dB
Output Power
100kHz Bandwidth of 2.2dB
Frequency Band Edges
Power Spectral Density 2.2dB
Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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2.8 History of this test report

H ORIGINAL.
[J Additional attachment as following record:
Attachment No. | Issue Date Description
Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antenna : PCB Antenna, 2.5 dBi

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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4. Test of Conducted Emission

4.1

Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on
the 120 VAC power and return leads of the EUT according to the methods defined in ANSI
C63.4-2003 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8

meters above the ground plane as shown in section 2.2.

The interface cables and

equipment positioning were varied within limits of reasonable applications to determine the

position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MH2z) (dB u V) (dB V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connecting to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
The frequency range from 150 kHz to 30 MHz was searched.
Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp. Issued date

Tel:886-2-2792-3366 Fax:886-2-2792-1100

. Dec. 21, 2009
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4.3 Typical Test Setup

: —Lb ° |
| K i gocm
E 4 UJ \ )
i 80cm —° E
| o —0 |
/| LIsn v LISN :
Y P ]
4.4 Measurement Equipment
Instru_ment/ Model No. Manufacturer | Serial No. Cellieiten Valid Date.
Ancillary Date
EMI Receiver R&S ESCI 100443 | 2009/12/18 | 2010/12/17
LISN MESS TEC NNB-2/16Z | 02/10191 | 2009/05/15 | 2010/05/14
LISN ROLF HEINE | NNB-2/16Z | 03/10058 | 2009/04/18 | 2010/04/17
Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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45 Test Result and Data

Power . | AC 120V Pol/Phase . | LINE
Test Mode | 802.11g, CH1 Temperature :125°C
Memo : Humidity | 70%

0 Level (dBu\) Date: 2009-12-18

FCC CLASS-B

\ i, |FCC CLASS.B (AVG)
[i]
WWM 1

0.15 0.5 1 2 5 10 20 30
Frequency (MHz)

45

=T

Fead
Item Freg Value Factor Result Limit Margin Remark
MH=z dBuv dE/ dBuW/m dBuW/m db
1 0.15 F2.02 o.av 3z2.0%9 55.79 -23.70 bLreradge
2 0.15 35.59 o.a? 35.66 65.79 -30.13 oF
3 .22 35.60 o.av 35.67 52.93 -14.26 bLveradge
4 .22 40,77 o.a7? 40.54 G2 .93 -22.09 QF
5 Z.40 36.54 0.16 37.00 46.00 -9.00 bLreradge
& Z.40 37.37 0.1a 37.53 S5&.00 -15.47 QF
7 5.23 26.81 0.29 27.10 5O.00 —-22.90 brerage
=1 5.23 41.23 0.29 41.5z2 &0.00 -15.45 QF
= 85.37 36.98 0.41 37.39 5O.00 -12.61 brerage
10 S5.37 46.12 0.41 46.53 &0.00 -13.47 QF
11 14.59 29.39 0.51 29.90 50.00 -=0.10 brerage
1z 14.59 35.13 0.51 35.64 g0.00 -21.386 oF
MNotes
1. BResult = Read Value + Factor

Z. Factor = LIZN Factor + Cakble Loss

3. ALll emission bhelow 1GHz at 80Z.11lb/g mode are all the same,so the
B0Z.11g mode chosen as representative in final test.

4, According to technical experiences;all spurious emission of S0Z2.11g
mode at channel 1,6,11 are almost the sawe below 1GHz,so0 that the
channel 1 was chosen as representative in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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Power 1| AC 120V Pol/Phase : | NEUTRAL
Test Mode | 802.11g, CH1 Temperature 11 25°C
Memo : Humidity :1 70 %
0 Level {dBu\) Date: 2009-12-18

M (FCC CLASS-B (AVG)

45

\ FCC CLASS-B
b

0015 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor Result Limit Margin Remark
MH=z dBuWf dE/m dBuW/m dBul/m dE
1 a.15 32.74 0.o7 32.81 55.82 -23.01 Average
2 o.15 35.39 0.o7 35.46 65.82 -30.36 QF
3 0.2z 35.21 0.o7 35.28 5Z.858 -17.60 Average
4 o.zz2 38.30 0.o7 38.37 62 .88 -24.51 QF
5 0.54 34.00 0.09 34.09 45,00 -11.91 Average
& 0.54 35.22 0.09 35.31 56.00 -20.69 QF
7 Z2.51 35.45 0,13 35.58 45,00 -10.42 Lverage
8 2.51 35.87 0.13 36.00 56.00 —-Z0.00 QP
9 8.36 36.99 0.31 37.30 E0.00 -1z.70 Average
10 5.36 47.89 0,31 458,20 60,00 -11.50 op
11 15.09 29.51 0.46 29.97 E0.00 -20.03 Avrerage
1z 15.09 36.49 0,46 36.95 &0.00 -23.05 QP
Notesz

1. Result = EBead Value + Factor

Z. Factor = LISN Factor + Cable Loss

3. 411 emission below 1GHE at 802.11b/g mode are all the same, 3o the
S0Z.11g mode chosen as representative in final test.

4. Apcording to techhnical experiences,all spurious ewission of S502.11g
mode at channel 1,6,11 are almost the s=swne below 1GH=z,so that the
chanhnel 1 was chosen as representative in final testc.

5. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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Power 1| AC 120V Pol/Phase | LINE
Test Mode 1 802.11n HT20, CH1 Temperature :125°C
Memo : Humidity 11 70 %
o Level (dBuv) Date: 2009-12-18

yw, |[FCC CLASS-B (AVG)

\ FCC CLASS- B
|

| ]
45
[
] "
0015 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Fredg Value Factor Re=ult Limit Hargin Eemark
MH= dBuv dB/m dBuVy/m dBuV/m dE
1 0.15 32.23 0.07 32.30 55.79 -23.49 berage
2 0.15 35.52 o.a7 35.59 65.79 -30.20 QF
3 o.z22 38.40 o.a7 38.47 E2.93 -14.46 Arerage
4 0.2z 40.77 0.07 40.54 A2 .93 -Z2.09 QF
5 Z.40 36.85 0.16 37.04 45,00 -5.96 brerage
[ Z.40 37.31 0.16 37.47 Eg.00 -15.53 QF
7 5.23 26.83 0.29 27.12 50.00 -22.88 berage
g8 5.23 41.34 0.29 41,63 60,00 -15.37 QF
9 5.37 36.96 0.41 37.37 EO.00 -12.63 Arerage
10 S5.37 46,20 0.41 46,61 a0, 00 -153.39 QF
11 14,59 29.32 0.51 29.83 EO.00 -20.17 brerage
1z 14,59 38.38 0.51 35.89 e0.00 -21.11 QF
Notes

1. Ee=sult = Read Waluese + Factor

2. Factor LI3N Factor + Cakle Loss

3. According to technical experiences,all spurious ewmission of 80Z.11n
mode at chanhel 1,6,11 are almost the =zate below 1GHz,=o that the
channel 1 was chosen as representative in final test.

4. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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Power 1| AC 120V Pol/Phase : | NEUTRAL
Test Mode 1 802.11n HT20, CH1 Temperature 1 25°C
Memo : Humidity 1 70%
0 Level {dBu\v) Date: 2009-12-18

g |FCC CLASS-B (AVG)

| Lam=

45

\ FCC CLASS-B
|
L

0.15 0.5 1 2 5 10 20 30
Frequency (MHz}
Fead
Item Freg Value Factor Result Limit Margin Femark
MHz dBuv dE/m dBEuV/m  dEuW/m dE

1 o.15 32.71 o.ov 3Z2.78 55.82 -23.04 brerage
2 0.15 35.44 o.ov 35.51 65.82 -30.31 QF
3 .22 35.13 o.ov 35.20 52.88 -17.68 berage
4 .22 38.20 o.ov 3g.27 62 .88 -24.61 QF
5 0.54 34.25 o.os 34.34 46.00 -11.66 byerage
& 0.54 35.16 o.os 35.25 LE&.00 -20.75 QF
7 2.51 35.43 0.13 35.56 46.00 -10.44 brerage
=1 2.51 35.37 0.13 35.50 56.00 -20.50 QF
9 S.36 36.96 0.31 37.27 s50.00 -12.73 brerage
10 g.36 47 .87 0.31 43 .18 a0.00 -11.82 QF

11 15.09 29.43 0.46 29.89 s5o0.00 -20.11 brerage
12 15.0%9 36.43 0.46 Jjg.g8o 60,00 -=23.11 QF

Notes

1. Eesult = Eead Walue + Factor

2. Factor = LI3ZN Factor + Cable Lao=ss

3. Aocording to technical experiences,all spurious emission of S02.11n
mode at chanhnel 1,6,11 are slwmost the samwme helow 1GHz,so that the
channel 1 was chosen as representative in final test.

4. The data is worse case.
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Power 1| AC 120V Pol/Phase | LINE
Test Mode | 802.11n HT40, CH3 Temperature :125°C
Memo : Humidity 1| 70%

Date: 2009-12-18
I

\ FCC CLASS.B
|
\ y FCC CLASS-B (AVG)
| i

45
D ¥ ’
I
I m
00J5 0.5 1 2 5 10 20 30
Frequency {(MHz)
Read
Item Freqg Value Factor Result Limit Margin Remark
MH= dBEuV dE/m dBEuW/m dBuW/m dE

1 o.15 32.23 a.o7v 32.30 55.79 -23.49 hverage
2 0.15 35.40 o.o7 35.47 65.79 -30.32 QF
3 0.2z 38.66 o.o7 38.73 £52.93 -14.20 verage
E: 0.2z 40.67 o.o7 40,74 62 .93 -Z2.19 QF
& 2.40 36,72 0.16a 36.88 4g.00 -9.12 Lverage
= 2 .40 i7.41 0.16a 37.57 56.00 -15.43 QF
7 £.23 26.82 0.z9 27.11 Lo.oo -22.89 Average
g 5.23 41.24 0.z9 41.53 &0.00 -15.47 QF
= 8.37 36,76 0.41 37,17 Lo.oo -12.83 hverage
10 8.37 45,10 .41 45.51 60 .00 -15.49 QF

11 14,59 29,42 0.51 29.93 Lo.oo -20.07 hverage
1z 14,59 38.38 0.51 3g.89 6000 -21.11 QF

otes

1. Result = Read Value + Factor

Z. Factor = LISN Factor + Cable Loss

3. bkocording to technical experiences,all spurious emission of 802.11n
mode at channel 3,6,9 are almost the sawe below 1GHz,so that the
channel 3 was chosen as representative in final testc.

4. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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CERPASS TECHNOLOGY CORP. Report No.:TEF10911037
Power AC 120V Pol/Phase NEUTRAL
Test Mode 802.11n HT40, CH3 Temperature 25°C
Memo Humidity 70 %

0 Level {dBuv} Date: 2009-12-18
\ FCC CLASS-B
\ o FCC CLASS-B (AVG)

45
b g ] 1
il
0 0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Fead
Item Freq Value Factor Result Limit Margin Remark
MH= dBuv dE/m dBuv/m dBuv/m dB
1 0.15 32.75 o.o7 32.82 E5.82 -23.00 Lvrerage
2 0.15 35.494 o.o7 35.51 65.52 -30.31 QF
3 0.z22 35.53 o.o7 35.60 52 .88 -17.28 Irerage
4 0.z22 38.26 o.o7 358.33 62 .88 -24.55 QF
5 0.54 34.35 n.09 34,449 46.00 -11.586 AIveradge
& 0.54 35.26 o.09 35.35 E&.00 -20.65 QF
7 Z2.51 35.43 0.13 35.56 46,00 -10.34 Lyerage
=1 2.51 35.79 0.13 35.92 E&.00 -20.08 QF
=] 5.36 36.96 0.31 37.27 sS0.00 -12.73 Lvrerage
10 g.36 47 .67 0.31 47 .98 &0.00 -1z .02 oF
11 15.09 29,41 0.46 29.87 EO. 00 -20.13 Lvrerage
1z 15.09 36.46 0.46 36.92 a0, 00 -23.08 QF

1. Besult = Read Value + Factor

2. Factor

LIZN Factor + Cable Loss

3. Aocording to technical experiences,all spurious emission of S0:2.11n
mode at channel 3,6,9 are almost the sawe below 1GH=z,=so0 that the
channel 3 was chosen as representative in final test.

4, The dats i= worse case.

12
Test engineer: (}./J T\
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5. Test of Radiated Emission

5.1 Test Limit
Radiated emissions from 30 MHz to 40 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions for unintentional
device, according to § 15.109(a), except for Class A digital devices, the field strength of radiated
emissions from unintentional radiators at a distance of 3 meters shall not exceed the following

values:
Frequency Distance Radiated Radiated
(MH2z) Meters LV IM) (dB u VI M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the below table.

Frequency Distance Radiated
(MH2z) Meters (dB p VI M)
30-230 10 30

230-1000 10 37

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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5.3 Typical Test Setup

Antenna
Equipment under Test
—1
———— +  Testdistance —P|
0.8M
Turn Table
. \ Ground Plane
Receiver
5.4 Measurement Equipment
Instrument/Ancillary | Model No. |Manufacturer| Serial No. Cal&:;tmn Valid Date
Bilog Antenna Schaffner | CBL6112B 2840 2009/05/14 | 2010/05/13
EMI Receiver R&S ESCI 100443 2009/12/18 | 2010/12/17
Amplifier Agilent 8447D 2944A10593 | 2009/05/21 | 2010/05/20
AC Power Converter APC AFC-11005 | F103120008 N/A N/A
Spectrum Analyzer R&S FSP40 100047 2009/03/26 | 2010/03/25
Horn Antenna EMCO 3115 31589 2009/05/04 | 2010/05/03
Preamplifier Agilent 8449B 3008A01954 | 2009/02/27 | 2010/02/26
Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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5.5 Test Result and Data

5.5.1 Test Result and Data of Transmitter

Power ;| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11g, CH1 Temperature 1 126°C
Memo : Humidity © | 59 %
0 Level {dBuvim) Date: 2009-12-17
FCCCLASS-B
40 |
2 5 3 a
1 B
o 30 85, 140, 195, 250, 305
Frequency (MHz)
Fead int Tak
Item Freg Value Factor Re=sult Limit Margin Remark Pos= Pos=
MH= dBuV dE/m dEuV/m dBuV/m dE cm Deg
1 T6.20 47.94 -15.186 32.78 40. 00 -7.22 Peak 100 u]
2 111.55 47,390 -10.69 37.21 43.50 -6.29 Feak 100 o
3 129.00 444,24 -8.89 35.35 43 .50 -8.15 Peak 100 u]
4 145.50 45,52 -11.20 34.32 43.50 -9.158 Peak 100 u]
= 161.45 45.95 -11.66 37.32 43.50 -6.15 Feak 100 u]
3 265.13 444,66 -12 .44 32.22 46,00 -13.78 Peak 100 u]

1. Re=sult = REead WValue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrun analyzer is 1Z0EHz
and video bandwidth i=s 300kH=z for FPeak detection and Quasi-peak
detection at frequency helow 1GH=.

4, All emission below 1GHz at &02.11b/g mode are all the same,=so0 the
802.11g mwode chosen a=s representative in final test.

5. Aoecording to techhnical experiences,all spurious emission of 802.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

6. The data is worse case.
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Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11g, CH1 Temperature 11 26°C
Memo : Humidity : | 59 %

0 Level (dBuVvimj) Date: 2009-12-17
FCCCLASS-B
a
40 7 &
1 Z 4
0 300 440, 580, 720, 860, 1000
Frequency (MHz)

Read Ant Takh

Item Freg Value Factor Result Limit Margin Remark Pos Pos

MH= dEBuV dE/m dEuV/m dBuVW/m dEb cr Deg

1 356.00 45.11 -12.77 35.34 46.00 -10.66 Peak 100 360

Z 497 .40 45,25 -5.434 36.54 46,00 -9.16 Feak 100 360

3 E3Z2.40 44, 37 -6.895 37.49 46,00 -58.51 Peak 100 360

4 S66.00 35.01 -2.594 35.07 46,00 -10.93 Feak 100 360

= 665,40 44,895 -g,22 40,76 46,00 -5.24 QF 100 360

[ 693 .40 43 .64 -3,.56 38.78 46,00 =V.22 Feak 100 360

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwvidth of test receiver/spectrum analyzer is 1Z0EHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=Z.

4., All emission below 1GHz at S0Z.11b/g mode are all the same,so0 the
G0Z.11g mode chosen as representative in final test.

5. Acecording to technical experiences,all spurious emission of 802.11g
mode at channel 1,6,11 are almost the same below 1GH=z,=so0 that the
channel 1 was chosen as representative in final test.

6. The data iz worse case.
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Power 1| AC 120V Pol/Phase . | HORIZONTAL
Test Mode | 802.11g, CH1 Temperature 11 26°C
Memo : Humidity : | 59 %

0 Level (dBuvim) Date: 2009-12-17
FCC|CLASS-B
|
40
a
4 B
1 z 3
0 30 85. 140, 195. 250. 305
Frequency (MHz)
Fead int Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dABuvf dE /1 ABuV/m dBuv/m dE o Dedg
1 111.13 47.57 -17.79 29.78 43 .50 -13.72 FPeak 100 a
Z 133.13 47 .92 -16.71 31.21 43,50 -1Z.29 Feak 100 o
3 161.45 46,04 -16.38 29.66 43 .50 -13.54 Feak 100 o
4 221.95 E0.25 -15.40 34.85 46,00 -11.15 Peak 100 o
5 243 .95 52 .44 -15.60 36.84 46,00 -9.16 Feak 100 ul
=] Z65.95 47.97 -13.64 34.33 46,00 -11.67 FPeak 100 a

1. RBesult = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amwplifier

3. The rezolution bandwidth of test receiver/spectruwm analyzer iz 1Z0EHE
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

4, All emission below 1GHz at 802.11b/g mode are all the same,so the
802.11g mode chosen as representative in final test.

5. According to technical experiences,all spurious emwission of S02.11g
mode at channel 1,6,11 are almost the same below 1GH=,so that the
channel 1 was chosen as representative in final test.

&. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0911037
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11g, CH1 Temperature .1 26°C
Memo : Humidity : | 59 %

0 Level (dBuvim) Date: 2009-12-17

FCC|CLASS-B

3
A
40
" 2 4 A
0300 440. 580. T20. 860. 1000
Frequency (MHz}
Read int Takh
Item Freg Value Factor Fesultc Limit Margin Femark Fos Fos
MH= dBuV dE/m dBuVW/m dBuV/m dE o Deg
1 324,50 47.03 -11.95 3E5.08 45,00 -10.92 Peak 100 u}
2 445,50 42 .69 -6.19 36.50 4a6.00 -9.50 Peak 100 o
3 499,50 47 .52 -5.42 4z2.10 4a.00 -3.90 QF 100 o
4 531.00 40, 63 -5.68 34.97 46,00 -11.03 Peak 100 u}
5 S566.00 41.23 -1.74 39.49 46,00 -6.51 Peak 100 u}
& 665.40 40.35 -3.89 36.46 46,00 -9.54 Peak 100 u}
Notes

1. Result = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and wideo bandwidth is 300kH=z for Peak detection and COuasi-pesk
detection at frequency below 1GH=.

4, A1l emiszsion below 1GHEz at S80Z.11lkh/g mode are all the same,so the
S02.11g mode chosenh as representative in final test.

5. According to techhical experiences,all spurious emission of S02.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

6. The data iz worse case.
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Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode .| 802.11b, CH1 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Level {dBuv/m} Date: 2009-11-02
107

FCC|CLASS-B

2
FCC CLASS-B (AVG)
A4
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead Aint Tak
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuV dE/m dEuW/m dBuWim dE cm Deg
1 4524,.25 36,68 7.69 44, 37 54,00 -9.63 bverage 100 153
2 4g526.18 49,13 .72 E&6.85 74,00 -17.15 Peak 100 183
Notes

1. Result = Fead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EKEH=
and wvideo bandwidth is 300kH= for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and video bandwidth is 3MHz for Peak detection at fregquency sbove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 10H= for Average detection at frequency abhove
1GH=.

6. The other ewissions is too low to be measured.

7. The data is worse case.
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Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11b, CH1 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Lewvel (dBulim) Date; 2009-11-02
107

FCC|CLASS-B

2
FCC CLASS-B {AVG)
5
01000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuv dB/m dBuV/m dBuV/m dE m Deg
1 4524.05 36.76 7.69 44 .45 54.00 -9.55 byerage 100 ]
2 4525.45 49.15 T.7E 56.90 74,00 -17.10 Peak 150 360
Notes

1. Rezsult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Lmplifier

3. The resolution bandwidth of test receiwver/spectrum analyszer is 120EH=
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth iz 3MHz for FPeak detection at frequency above
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyszer is 1MH=
and video bandwidth i=s 10Hz for Average detection at frequency abowve
1GH=.

6. The other ewissions i= too low to be measured.

7. The data i=s worse case.
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode .| 802.11b, CH6 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Lewvel (dBuvimj} Date: 2009-11-02
107

FCC/CLASS-B

FCC CLASS-B (AVG)

5
01000 5800, 10600, 15400, 20200, 25000
Frequency {(MHz)
Fead Ant Tab
Item Freg Value Factor Fesult Limit Margin Femark Fos Fo=
MH= dAEuV dE/m dBuW/m dEuW/m dE m Deg
1 4569.90 49,13 7.86 56.99 74,00 -17.01 Peak 150 ]
Z 45374.00 37.02 7.86 44,55 54.00 -9.1z2 byverage 100 o
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EHE
and video bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at fregquency bhelow 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 3MH=z for Peak detection at frequency abowve
15H=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 10H= for Average detection at fredquency abhove
1GH=.

&. The other ewmissions iz too low to be measured.

7. The data iz worse case.
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Report No.: TEFI0911037

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11b, CH6 Temperature 27 °C
Memo Humidity 64 %
Lewel {dBuW/im) Date; 2009-11-02
107
FCC CLASS-B
1
FCC CLASS-B (AVG)
54
0 1000 5800. 10600, 15400, 202200, 25000
Frequency (MHz)
Fead int Takh
Item Freqg Value Factor Fesult Limit Margin Femark FPos Fos
MH=z dBuWf dE/m dEuW/m  dBuv/m dE CIn Deg
1 4572 .70 49,32 7.86 E7.18 74,00 -16.82 Peak 100 a3
2 4873.88 36.76 7.86 44, 62 E4.,00 -9.38 byverage 100 a3
Notes
1. Besult = Read Value + Factor
2. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiwver/spectrum analyzer is 1Z0KH=z
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecgquency below 1GH=.

4, The resoclution handwidth of teat receiver/sSpectrum analyzer is 1MHz
and wvideo bandwidth iz 3MHz for Peak detection at frequency above

1GHE=.

8. The rezolution bhandwidth of test receiver/spectrum analyzer iz 1MH=
and wideo bandwidth iz 10H= for Average detection at frequency above

1GHE.

6. The other emwissions is too low to be measured.
7. The data is worse case.
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Report No.: TEFI0911037

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11b, CH11 Temperature 27 °C
Memo Humidity 64 %
Lewvel {(dBuim} Date: 2009-11-02
107
FCC CLASS-B
1
FCC CLASS-B (AVG)
54
01000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fo= Fo=
MH= dABuV dB/m dBuVW/m dEuW/m dE cm Deg
1 49z20.55 49,17 5.03 57.20 74,00 -16.80 Peak 100 220
2 4924.158 36.54 5.03 44,37 54.00 -9.13 byerage 100 220
Note=
1. RBesult = Eead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i=s 3MH=z for Peak detection at fredquency ashove
1GH=.

5. The resolution bandwidth of test receiver/spectruwmn analyzer is 1MHz
and video bandwidth is 10H= for Average detection at frequency abhove
1GH=.

6. The other emissions iz too low to be measured.

7. The data is worse case.
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Report No.: TEFI0911037

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11b, CH11 Temperature 27 °C
Memo Humidity 64 %
Lewvel {dBu'im) Date; 2009-11-02
107
FCC CLASS-B
1
FCC CLASS-B (AVG)
5
01000 5800. 10600, 15400, 20200. 25000
Frequency {MHz}
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= ABuv dE/m dBuV/m dBEuVW/m dE m Deg
1 4922 .28 49.50 5.03 57.53 74,00 -15.47 100 315
2 4924.13 36.86 5.03 44 .59 54.00 -9.11 bverage 100 315
Notes
1. Reszult = Read Value + Factor

2. Factor = Antennha Factor + Cable Loss - Lmplifier

3. The resolution handwidth of test receiver/spectrum analyzer is 120EH=
and wideo bandwidth i=s 300kH= for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=.

4. The resolution bandwidth of
and wvideo bandwidth is 3HMH=

1GHE.

5. The resolution bandwidth of
and wideo bandwidth is 10H=

1GH=.

6. The other emissions is too low to be measured.
7. The data i=s worse case.

test receiver/spectrum analyzer i= 1MH=
for Peak detection at fredquency abhove

test receiver/spectrum analyzer i= 1MH=
for Average detection at fregquency ahove
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Report No.: TEFI0911037

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH1 Temperature 27 °C
Memo Humidity 64 %
Lewvel (<dBu'im) Date; 2009-11-02
107
FCC/CLASS-B
2 N .
FCC CLASS-B (AVG)
LT |
0 1000 5800. 10600, 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos= Fosz
MH= ABuv’ dB/m dABuW/m dEuWim dE cm Deg
1 4821.85 36.85 7.69 44q, 54 54,00 -9.46 bverage 100 =
2 4526.43  45.397 T.7E S6.69 74,00 -17.31 FPeak 100 75

1. Eesult = Eead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KEH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wideo bandwidth is 3MH= for Peak detection at fregquency ahove

1GH=.

8. The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wideo bandwidth is 10H= for Average detection at frequency abhowve

1GHe.

6. The other emissions is too low to he measured.

7. The data is

Wworse Ccase.
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Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11g, CH1 Temperature i | 27 °C
Memo : Humidity 1| 64 %
Level (dBuvim) Date; 2009-11-02
107

FCC/CLASS-B

FCC CLASS-B (AVG)

54
01000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tab
Item Freg Value Factor Fesult Limit Margin Femark Fos Fo=
MH= dAEuV dE/m dBuvW/m dEuW/m dE m Deg
1 4527.65 49.59 A 57.31 74,00 -1lg6.69 Peak 100 303
2 45258.20 36.85 7.2 44,57 54.00 -9.43 byerage 100 303
MNote=

1. Result = Read Value + Factor

2. Factor = Antenha Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EHE
and video bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 3MH=z for Peak detection at frequency abowve
1GHz.

8. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 10H= for Awverage detection at freguency sbove
15H=.

&. The other ewissions iz too low to be measured.

7. The data iz worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. . 34 of 130
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH6 Temperature 27 °C
Memo Humidity 64 %
Level (dBulim) Date: 2009-11-02
107
FCC CLASS-B
1
FCC CLASS-B (AVG)
54
01000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
RBead Ant Tak
Item Freqg Value Factor Result Limit Margin Femark Fos Fos
MH= ABuv’ dB/m ABuv/m  dBuvV/m dE om Deg
1 4376.15 49,37 7.89 57.26 74,00 -15.74 Peak 100 310
2 45376.258 36.92 7.89 44 .51 54.00 -9.19 byerage 100 310
Notes
1. Besult = BEead Value 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=z
and wideo bandwidth iz 300kH=z for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth iz 3MHz for Peak detection at fregquency above
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth iz 10Hz for Average detection at fredquency above
1GH=.

&. The other emissions is too low to he measured.

7. The data i= worse case.

Cerpass Technology Corp. Issued date

Tel:886-2-2792-3366 Fax:886-2-2792-1100

. Dec. 21, 2009

Page No. : 350f 130



O,
" CERPASS TECH

NOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11g, CH6 Temperature 27 °C
Memo Humidity 64 %
Level (dBulvim) Date: 2009-11-02
107
FCC|CLASS-B
2
FCC CLASS-B (AVG)
LT )
1
0 1000 5800. 10600, 15400. 20200. 25000
Frequency (MHz)
Read Ant Tah
Item Freg Value Factor Fezult Limit Margin FEemark Fas Pas
MH= dABuv dB/m dBuvV/m dBuv/m dE farsi] Deg
1 45376.85 36.75 7.59 44,64 54,00 -9.36 brerage 100 46
2 45378.45 49,45 7.89 E7.34 74,00 -16.686 Peak 100 46
Hotes
1. Result = BRead Value 4+ Factor
2. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectruwm analyzer iz 120KH=
ahd wvideo bandwidth iz 300kHz for Peak detection ahd Quasi-peak
detection at fregquency helow 1GH=z.

4, The resolution bandwidth of test receiver/spectruwm analyzer iz 1MH=
and wvideo bandwidth iz 3MH=z for Peak detection at frequency above

1GH=z.

5. The resolution bandwidth of test receiver/spectruwm analyzer i= 1MHz
and video bandwidth iz 10H=z for Average detection at fregquency above

1GH=z.

[=)]

7. The data i=

WoOrse Ccase.

The other emissions is= too low to he measured.

Cerpass Technology Corp.

Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date
Page No.

. Dec. 21, 2009
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CERPASS TECHNOLOGY CORP. Report No.:TEF10911037
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11g, CH11 Temperature 2| 27 °C
Memo : Humidity 1| 64 %
Level (dBuv/m}) Date: 2009-11-02
107
FCC CLASS-B
2
FCC CLASS-B (AVG)
54
1
0 1000 5800. 10600, 15400. 20200. 25000
Frequency (MHz)
Read int Takh
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dABuW dAE/m dBuV/m dBuWVim dAFE farsi] Dedg
1 4919.,63 36.78 2.03 44,81 54 .00 -9.19 bverage 100 120
2 4921.08 48.91 2.03 Lo.94 74,00 -17.06 Peak 100 120
Notesz

1. Result = Read Walue + Factor

Z. Factor = Antenna Factor + Cable Loss - mplifier

3. The resolution bhandwidth of test receiver/spectrum analyzer i=s 120KEHz
ahd video bandwidth iz 300KkHz for Peak detection ahd Quasi-peak
detection at fregquency helow 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer i= 1MHz
and wvideo bandwidth iz S3HHz for Peak detection at freguency above
1GH=.

8. The resolution handwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth i= 10H=z for ALverage detection at frequency abhowve
1GH=.

&. The other ewmissions is too low to ke measured.

7. The data iz worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. : 37 0of 130



o

CERPASS TECHNOLOGY CORP. Report No.:TEF10911037
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11g, CH11 Temperature 2| 27 °C
Memo : Humidity 1| 64 %
Level (dBuvim) Date; 2009-11-02
107
FCC|CLASS-B
1
FCC CLASS-B (AVG)
54
01000 58010, 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Result Limit Margin Femark Fos Pos
MHz dBuv dB/m dBuvV/m dBuv/m dE o Deqg
1 4925.55 49.07 g.0a6 57.13 74.00 -16.587 Peak 100 125
z 4926.95 3Ja6.73 g.0a 41,54 54.00 -9.1a Lrrerage 100 125
Hotes

1. REesult = Bead Valus + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyser is 120EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GH=.

4, The resolution bhandwidth of test receiver/spectrumn analyzer iz 1MH=
and video bandwidth iz 3MHz for Peak detection at frequency above
15H=.

5. The resolution bandwidth of test receiver/spectrwn analyzer iz 1MHz
and video bandwidth iz 10H=z for Average detection at frequency above
15H=.

6. The other ewmissions is too low to bhe measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009

Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. : 38 0f 130



CERPASS TECHNOLOGY CORP. Report No.:TEF10911037
Power ;| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 802.11n HT20, CH1 Temperature 11 26°C
Memo : Humidity : | 59 %
0 Lewvel (dBuVWimj} Date; 2009-12-17
FCC/CLASS-B
40 ! 9 3
4 a
1 B
0 30 85. 140. 195. 250. 305
Frequency (MHz)
Fead int Tab
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuV dl/m dBuV/m dBuv/m dE m Deg
1 T6.20 47 .60 -15.16 32.44 40.00 -7.56 FPeak 100 340
2 111.95 45.47 -10.69 3v.78 43.50 -5.72 P 100 340
3 129,55 47 .45 -3.81 35.64 43.50 -3.36 P 100 340
4 145.50 47 .65 -11.20 36.45 43.50 =-7.05 FPeak 100 340
5 161.45 45.20 -11.66 i6.54 43.50 -6.96 FPeak 100 340
] 176.30 43 .65 -11.76 31.89 43.50 -11.61 FPeak 100 340
Notes

1. Re=sult = REead Value + Factor

2. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyzer is 1Z0EH=
and video bandwidth iz 300kH= for Peak detection and Quasi-peak
detection at frecquency below 1GH=z.

4. Aocording to technical experiences,all spurious emission of S02.11HMIMO
mode at channel 1,6,11 are almost the sawe below 1GHz,so that the
channel 1 was chosen as representative in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH1 Temperature 26 °C
Memo Humidity 59 %
0 Level {dBuvim} Date: 2009-12-17
FCC CLASS-B
]
a
40
1 2 3 N
0300 440, 580. 720, 860, 1000
Frequency (MHz)
Fead Lnt Tah
Item Freqg Value Factor Fesult Limit Margin Eemark FPos Fos
MH=z dABul b/ dBuV/m  dBuWVim dFb faii) Ded
1 441 .40 41.73 -7.29 34,44 46.00 -11.5¢6 Peak 100 ]
2 499,50 44 .95 -5.47 ie.51 46.00 -9.49 Peak 100 a
3 545.00 39.52 -4.68 34.54 46.00 -11.1¢8 Peak 100 ]
4 S566.00 39.434 -2.94 36.50 46.00 -9.50 Peak 100 ]
5 65,40 44,19 -4.22 39.97 45.00 -6.03 Peak 100 ]
& 730.50 42 .25 -0.56 41.69 46,00 -4.,31 QF 100 ]
Notes
1. Result = Read Value + Factor

2. Factor =

Antenna Factor + Cable Loss - Lmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and wideo bandwidth i=s 300kH=z for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. According to technical experiences,all spurious ewission of S02.11MINO
mode at channel 1,6,11 are almwost the samwe below 1GHz,so0 that the
channel 1 was chosen as representative in final test.

5. The data is

WoOrse Case.

Cerpass Technology Corp.

Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date
Page No.

Dec. 21, 2009
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT20, CH1 Temperature 26 °C
Memo Humidity 59 %
0 Lewvel {dBuv/m} Date; 2009-12-17
FCC|CLASS-B
40
4 4 g
1 2 3
0 30 85. 140. 195. 250, 305
Frequency (MHz)
Eead Ant Tab
Item Freqg Value Factor Result Limit Margin Remark FPos Fos
MH= ABuv’ dl/m dBEuv/m  dBuv/m dE m Deg
1 111.13 45.05 -17.79 30.26 43 .50 -13.24 Peak 100 360
2 132.30 45.02 -16.68 29.34 43 .50 -14.16 Peak 100 360
3 162 .55 45.05 -16.56 29.49 43 .50 -14.01 Peak 100 360
4 177.13 50.17 -17.15 32.99 43 .50 -10.51 Peak 100 360
5 265.95 47.31 -13.64 33.87 46.00 -12.33 Peak 100 360
= 300.05 45.10 -13.01 32.09 46.00 -13.91 Peak 100 360
Notes:

1. BEesult = Read Walue + Factor

Z. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and wideo bandwidth i=s 300kH=z for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4. Aecording to technical experiences,all spurious emission of S02.11MINO
mode at channel 1,6,11 are almwost the same below 1GHz,so0 that the
channel 1 was chosenh as representative in final test.

5. The data is worse case.

Cerpass Technology Corp.

Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date

Page No.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT20, CH1 Temperature 26 °C
Memo Humidity 59 %
0 Level {dBuvim) Date; 2009-12-17
FCC CLASS-B
2 3
40 [ 4
a
0 300 440. 580, T20. go0. 1000
Frequency {MHz)
Fead Ant Tak
Item Freq Value Factor Fezsult Limit Margin Femark Fosz Fosz
MHz AR dl/m ABui /i ABuW/m db o Deg
1 310,50 s50.00 -12.04 37.96 46.00 -5.04 Feak 100 360
2 354,60 51.43 -11.1%2 40.31 44,00 -5.69 QoF 100 360
3 499,50 46.72 -5.42 41.30 45,00 -4.70 aF 100 360
4 S562.50 40.21 -1.75 3G.46 46.00 -7.54 Feak 100 360
5 662 . 60 iG.69 -3.55 35.11 46.00 -10.59 Feak 100 360
& 779,50 36,36 -0.06 36.30 46.00 =-9.70 Feak 100 360
HNote=s
1. Result = Read Value + Factor

Z. Factor

Antenna Factor + Cable Losz - Lnplifier

3. The resolution bandwidth of test receiver/spectrum analyvzer iz 120KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4. According to technical experiences,all spurious emission of S02.11MIHO
mode at channel 1,6,11 are almost the same helow 1GHzZ,so that the
channel 1 was chosen as representative in final test.

5. The data is worse case.

Cerpass Technology Corp.
Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date . Dec. 21, 2009
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o

CERPASS TECHNOLOGY CORP. Report No.:TEF10911037
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 802.11n HT20, CH1 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Level {dBuv/im) Date: 2009-11-02
107
FCCCLASS-B
2
FCC CLASS-B (AVG)
5
0 1000 H800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Fesult Limit MHargin Remark Foz Fos
MH= ABuv’ dAE/m dBuv/m dBEuVW/m dE m Deg
1 4522.88 3J6.350 7.69 44,49 S54.00 -9.51 Lyverage 100 220
2 4823.70 48,97 7.69 Eb.G6 74,00 -17.34 Peak 100 220
Note=

1. Besult = Bead Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Moplifier

3. The resolution bandwidth of test receiver/spectrumnm ahalyzer iz 120EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum snalyzer iz 1MH=
and wideo bandwidth is 3MH=z for Peak detection at fredquency sbhove
1GH=.

5. The resolution bandwidth of test receiver/spectrun analyzer iz 1MHz
and wideo bandwidth i=s 10H=z for Average detection at fregquency abowve
1GH=.

&. The other emissions is too low to be measured.

7. The data i=s worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 802.11n HT20, CH1 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Lewel {dBu'im) Date; 2009-11-02
107

FCC|CLASS-B

FCC CLASS-B (AVG)

5
01000 5800. 10600, 15400, 20200, 25000
Frequency {(MHz)
Fead Ant Tah
Item Fredg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuv dB/m ABui/m dBEuVW/m dE cm Deg
1 4519.95 49.06 7.69 56.75 74,00 -17.25 Peak 100 168
2 45325.70 36.79 T.7E 44,51 54.00 -9.449 byerage 100 168
Notes

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectrwn analyzer is 1Z0KEH=
and wideo bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=.

4, The resolution handwidth of test receiver/spectrumn analyzer is 1MH=
and wvideo bandwidth iz 3MHz for Peak detection at frequency abowve
1GH=.

8. The resolution handwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth iz 10Hz for Average detection at frequency abowve
1GH=.

6. The other emissions i=s too low to be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. . 44 of 130



CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11n HT20, CH6 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Level {dBulim) Date: 2009-11-02
107

FCCCLASS-B

FCC CLASS-B {AVG)
54
0 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)

Read Ant Tah

Item Freg Value Factor Fesult Limit Margin Femark Fo= Fo=

MH= dEuvf dE/m dBuW/m dEuW/m dE I Deg

1 45369.40 49,20 7.85 57.05 74,00 -16.95 Peak 100 228

2 4573.98 36.8:2 7.86 44,658 54.00 9.3z byverage 100 228
Notes

1. Result = REead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KEH=z
anhd video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHE=
and wideo bandwidth is 3MHz for Peak detection at fredquency asbhove
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 10H=z for Average detectiocon at freguency sbowve
1GHz.

6. The other emissions is too low to be measured.

7. The data 1s worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. . 45 of 130



CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT20, CH6 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Lewel (dBu'im) Date; 2009-11-02
107

FCC/CLASSB

2
FCC CLASS-B {AVG)
5
1
01000 5800. 10600, 15400, 202200, 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Rezult Limit Margin Bemark Po= Pos=
MH= ABuv dB/m dBuW/m dEuV/m dE fai Deg
1 4372 .25 36.82 7.86 44,658 54,00 -9,32 bverage 100 45
2 4376.43 49,34 7.89 E7.23 74,00 -16.77 Peak 100 45
Notes

1. Besult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wideo bandwidth is 3MH=z for Peak detection at frequency above
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wideo bandwidth is 10H= for Average detection at frequency abhowve
1GH=.

. The other ewission=s is too low Lo be measured.

7. The data i= worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. . 46 of 130



CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH11 Temperature 27 °C
Memo Humidity 64 %
Lewvel (dBulim) Date; 2009-11-02
107
FCC CLASS-B
1
FCC CLASS-B {AVG)
5
01000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
int Tab
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= ABuV dB/m dBuV/m dBuV/m dE m Deg
1 4919.,23 49,12 g.02 57.14 74,00 -15.86 Peak 100 315
2 4925.90 36.84 g.06 44 .30 54.00 -9.10 byerage 100 315
Notes
1. Result = Read Value + Factor

2. Factor

Intenna Factor + Cable Loss - Mmplifier

3. The resolution handwidth of test receiver/spectrum analvEer iz 1Z0EHE
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=.

4, The resolution handwidth of test receiver/spectrum analyzer is 1MHE=
and wvideo bandwidth i=s 3MHz for Peak detection at frequency abhove

1GH=.

8. The resolution handwidth of test receiver/spectrum analyzer is 1MHE=
and wvideo bandwidth i=s 10Hz for Average detection at fredquency above

1GH=.

6. The other emissions i=s too low to be measured.

7. The data iz worse case.

Cerpass Technology Corp.

Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date
Page No.
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CERPASS TECHNOLOGY CORP. Report No.:TEF10911037
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 802.11n HT20, CH11 Temperature i | 27 °C
Memo : Humidity 1| 64 %
Level {dBulim) Date: 2009-11-02
107
FCC CLASS-B
2
FCC CLASS-B (AVG)
LT |
1
0 1000 5800. 10600, 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Result Limit Margin Remark Poz Po=
MH= ABuif dAB/m dABEuif/m dBulim dE m Deg
1 49z22.13 36.54 S5.03 44 .57 54.00 -9.13 Iverage 100 110
2 49Z6.68 49.31 =.068 E7.37 74,00 -16.63 Peak 100 110
Notes=

1. Besult = Read Valuse + Factor

Z. Factor = Antenna Factor 4+ Cable Lozsz - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyzer i=s 1Z0EH=
and wideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

4. The resolution handwidth of test receiver/spectrum analyzer i= 1MHz
and wideo bandwidth is 3MHz for Peak detection at fregquency above
1GH=.

8. The rezolution bandwidth of test receiver/spectrum analyeer is 1MHE
and wideo bandwidth is 10Hz for Average detection at fredquency abhove
1GH=.

. The other emissions is too low Lo be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT40, CH3 Temperature 26 °C
Memo Humidity 59 %
0 Level (dBuv/m) Date; 20091217
FCC CLASS-B
|
40 3
a
2 4 5
1
o 30 5. 140, 195. 250, 305
Frequency (MHz)
Read int Tak

Value Factor Result

Limit

ABuV/m

dEuv dE/m dBuv/m
443,26 -13.89 30,37
49 .32 -14.35 34.47
45.95 -10.75 35.20
45.41 -5.581 36.60
45.13 -11.1%9 36.94
47 .77 -11.66 36 11

40.
40.
.50
.50
.50
.50

43
43
43
43

oo
oo

1. Result =

2. Factor

Fead Value + Factor

= Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer iz 120EH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency bhelow 1GH=.
4, According to techhical experiences,all spurious emission of S0Z2.11MINMO
mode at channel 3,6,9 are almost the samwe below 1GH=z,so that the
channel 3 was chosen as representative in final test.
5. The data is worse case.

Cerpass Technology Corp.
Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date . Dec. 21, 2009
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT40, CH3 Temperature 26 °C
Memo Humidity 59 %
0 Level (dBuvim) Date; 2009-12-17
FCC|CLASS-B
5 i
40 i 1
1
0 300 440, 580, 720, 860. 1000
Frequency (MHz)
Fead int Tab
Item Freg Value Factor Result Limit Margin Femark Pos Pos
MHz dBuv dAB/m dBuV/m dBuv/m dE cm Deg
1 385.40 43 .63 -9.33 34.30 45,00 -11.70 Peak 100 g0
z 499, 50 45. 60 -5.47 37.13 46,00 -5.87 Feak 100 360
] 531.00 44.19 -7.21 i6.98 46,00 -9.0:2 Feak 100 360
4 566,00 40.45 -2.94 37.51 46,00 -5.49 Feak 100 360
= g65,40 44,32 -4,22 40,10 45,00 -5.90 Q2P 100 360
& Ta0.00 42 .55 -1.71 40,24 4e.,00 -5.18 o 100 Ie0

1. Besult = Fead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectruwmn analyzer iz 1Z0KH=
ahd wvideo bandwidth iz 300kHz for Peak detection ahd Quasi-peak
detection at fregquency helow 1GH=z.

4., hecording to technical experiences,all spurious emission of S02.11HMINO
mode at channel 3,6,9 are almost the same below 1GHz,so that the
channel 3 was chosSen as representative in final test.

5. The data iz worse case.
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CERPASS TECHNOLOGY CORP. Report No.:TEF10911037
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH3 Temperature 11 26°C
Memo : Humidity : | 59 %
0 Level (dBuvinm) Date: 2009-12-17
FCC/CLASS-B
40 |
]
1 304 i
2
0 30 85. 140. 195, 250. 305
Frequency {(MHz})
Fead int Tab
Item Freg Value Factor Fezult Limit Margin Femark Fos Fo=
MH= dBuv dB/m dBuW/m dBEuv/m dE m Deg
1 109.20 45.13 -17.895 30.18 43 .50 -13.32 Peak 100 u]
2 161.45 45,19 -16.35 28.81 43 .50 -14.69 Peak 100 u]
3 220.30 46,20 -15.52 31.38 46,00 -14.62 Peak 100 u]
4 234.05 45.02 -16.05 31.94 46,00 -14.06 Peak 100 u]
5 Z266.50 50,51 -13.55 36.93 46,00 -9.07 Peak 100 u]
] 295.95 46,62 -13.15 33.47 46,00 -12.53 Peak 100 u]

1. Result = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Amwplifier

3. The resolution bhandwidth of tezst receiver/spectrum analyzer iz 1Z0EHz
and video bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at frecquency below 1GH=.

4. According to technical experiences,all spurious emission of S02.11MIHNO
mode at channel 3,6,9 are almost the sawe below 1GH=,s0 that the
channel 3 was chosen as representative in final test.

5. The data iz worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH3 Temperature 1| 27 °C
Memo : Humidity 1| 64 %

0 Lewvel (dBulim) Date; 2009-12-17

FCC/CLASS-B
4
40 4
]
1 73
0 300 440. 580. 720. 860. 1000

Frequency (MHz)

Fead Ant Tah

Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuv dB/m dBuV/m dBuV/m dE m Deg

1 324,50 45.70 -11.95 33.75 45.00 -12 .25 Peak 100 ]

2 433 .00 39.76 -7.43 32.33 45.00 -13.87 Peak 100 ]

3 464 .50 38.02 -5.76 32.26 45.00 -13.74 Peak 100 ]

4 499 .50 46.583 -5.42 41.41 45.00 -4.59 QF 100 ]

5 S566.00 41.10 -1.74 39.36 45.00 -6.64 Peak 100 ]

& 665.40 35.78 -3.589 34.59 45.00 -11.11 Peak 100 ]

1. Rezsult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Lmplifier

3. The resolution bandwidth of test receiwver/spectrum analyszer is 120EH=
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4. Aocording to techhical experiences,all spurious emission of S02.11MINO
mode at channel 3,6,29 are almost the samne below 1GH=,so0 that the
channel 3 was chosen as representative in final test.

5. The data i=s worse case.
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CERPASS TECHNOLOGY CORP. Report No.:TEF10911037
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11n HT40, CH3 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Level (dBuvim) Date; 2009-11-02
107
FCC CLASS-B
2
FCC CLASS-B {AVG)
54
1
0 1000 5800. 10600, 15400, 20200. 25000
Frequency (MHz}
Eead int Takh
Item Freg Value Factor Result Limit Margin Femark Pas Fo=
MH= dABuW dAB/m dBuV/m dBuY/m dFb farsi] Dedg
1 4541.53% 36.80 7.6 44,56 54.00 -9.44 bverage 100 21z
2 4544.65 49,23 T 57.oa Ta.00 =17.00 Feak 100 212
Notes

1. Result = Read Value 4+ Factor

2. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectrwn ahalyzer iz 1Z0KH=
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution handwidth of test receiver/spectruwn ahalyzer is 1MHs
ahd wvideo bandwidth i=zs 3MH=z for Peak detection at fregquency above
1GH=.

5. The resolution handwidth of test receiver/spectruwn ahalyzer is 1MHs

and video bandwidth i= 10H=z for Average detection at fregquency above

1GH=.

The other ewissions is too low to be measured.

7. The data is worse case.

[=)]
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CERPASS TECHNOLOGY CORP. Report No.: TEFI0911037
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH3 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Lewvel (dBulim) Date; 2009-11-02
107
FCC|CLASS-B
2 - .
FCC CLASS-B {AVG)
5
1
01000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH=z dABuy dE/m dABuV/m dBuV/m dE farsi] Ded
1 45339.65 36.80 7.76 44, 56 54.00 -9.44 byerage 100 100
2 4544.658 49.05 7.7 56.85 74,00 -17.15 Peak 100 100
MNotes

1. Re=zsult = Read Walue + Factor

Z. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EHE=
and wvideo bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MHE=
and wvideo bandwidth i= 3MHz for Peak detection at fredquency abowve
1GH=.

8. The resolution bandwidth of test receiver/spectrum ahalyzer iz 1MH=
and wvideo bandwidth i= 10Hz for Average detection at frequency abhove
1GH=.

6. The other emissions i=s too low Lo be measured.

7. The data is worsSe case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power AC 120V Pol/Phase . | VERTICAL
Test Mode 802.11n HT40, CH6 Temperature 1| 27 °C
Memo Humidity 1| 64 %
Level (dBuim) Date: 2009-11-02
107

FCC|CLASS-B

2
FCC CLASS-B {AVG)
a4
1
o 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead int Tah
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuv dE/m dEuW/m dBEuv/m dE cm Deg
1 45376.88 36.80 7.89 44 .59 E4.00 -9.31 bverage 100 =
2 4378.85 458.94 7.89 EG.83 74.00 -17.17 Peak 100 3=
Notes
1. Result = Read Value + Factor

2. Factor

Antenna Factor + Cable Loss — Amwplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KEH=z
and wvideo bhandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidrch is 3MHz for Peak detection at fredquency abowve

1GH=.

5. The resolution bhandwidth of test receiver/spectrum analy=zer is 1MH=
and wideo bandwidth is 10Hz for Awverage detection at freguency sbowve

1GHE.

6. The other emissions is too low to be nmeasured.
The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH6 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Lewvel (dBulim) Date; 2009-11-02
107

FCC|CLASS-B

FCC CLASS-B {AVG)
5
01000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)

Fead Ant Tah

Item Freg Value Factor Fesult Limit Margin Femark Fos Fos

MH= dBuv dB/m dBuV/m dBuV/m dE m Deg

1 45375.458 49.09 7.89 56.98 74,00 -17.02 Peak 100 11z

2 45376.38 36.80 7.89 44,59 54.00 -9.31 byerage 100 11z
Notes

1. Rezsult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Lmplifier

3. The resolution bandwidth of test receiwver/spectrum analyszer is 120EH=
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth iz 3MHz for FPeak detection at frequency above
15H=.

5. The resolution bandwvidth of test receiver/spectrum analyveer i=s 1MH=
and video bandwidth i=s 10Hz for Average detection at frequency abowve
15H=.

6. The other ewissions i= too low to be measured.

7. The data i=s worse case.
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11n HT40, CH11 Temperature i | 27 °C
Memo : Humidity 1| 64 %
Lewvel (dBulim) Date; 2009-11-02
107

FCC|CLASS-B

2
FCC CLASS-B {AVG)
5
01000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuv dB/m dBuV/m dBuV/m dE m Deg
1 4907.58 36.854 7.95 44,52 54.00 -9.158 byerage 100 270
2 4907.93  45.8¢6 7.95 56.54 74,00 -17.18 Peak 100 270
Notes

1. Rezsult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Lmplifier

3. The resolution bandwidth of test receiwver/spectrum analyszer is 120EH=
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth iz 3MHz for FPeak detection at frequency above
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyszer is 1MH=
and video bandwidth i=s 10Hz for Average detection at frequency abowve
1GH=.

6. The other ewissions i= too low to be measured.

7. The data i=s worse case.
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH11 Temperature i | 27 °C
Memo : Humidity 1| 64 %
Lewvel {(dBu\im} Date: 2009-11-02
107

FCC/CLASS-B

2
FCC CLASS-B (AVG)
54
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tab
Item Freg Value Factor Fesult Limit Margin Femark Fo= Fo=
MH= ABuv dE/m AdABuv/m  dBuVWim dE o Deg
1 4902 .40 36.853 7.96 44,79 54.00 -9.21 byerage 100 245
2 4905.95 49,00 7.95 56.95 74,00 -17.02 Peak 100 245
Note=z

1. Result = Read WValue + Factor

Z. Factor = Antenna Factor + Cakble Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EHE
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth i=s 3MH=z for Peak detection at fredquency ahove
15H=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 10H= for Average detection at frequency ahove
15H=.

6. The other emissions iz too low to be wmeasured.

7. The data iz worse case.
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“%#” CERPASS TECHNOLOGY CORP. Report No..TEFI0911037

5.5.2 Test Result and Data of Receiver

Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode .| 802.11b, CH1 Temperature 1|1 26°C
Memo : Humidity : | 59 %
0 Level {dBul/in) Date: 2009-12-17
FCC/CLASS-B
40 |
2 5 . a
1 B
0 30 85. 140. 195, 250, 305
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fo= Fo=
MH= dEuV dE/m dABuW/m dBEuV/m dE cm Deg
1 Ta.20 47,93 -15.16 32.77 40,00 -7.23 Feak 100 u}
2 111.95 47.93 -10.89 37.24 43 .50 -6.26 Peak 100 o
3 129.00 44,30 -5.89 35.41 43,50 -g.09 Feak 100 u}
4 145.50 45,60 -11.20 34.40 43,50 -9.10 Feak 100 u}
= 161.45 45.96 -11.66 37.30 43,50 -6.20 Feak 100 u}
[ 265.13 44,62 -12.44 32.18 46,00 -13.82 Feak 100 u}

1. Result = Read Walue + Factor

Z. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwvidth of test receiver/spectrum analyzer iz 1Z0EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GH=.

4, All emiszion helow 1GHz at &802.11b/g mode are all the same,sSo the
S0Z2.11yg mode chosen as representative in final test.

5. Acocording to technical experiences,all spurious emission of S02.11g
mode at channel 1,6,11 are almost the same below 1GH=z,s0 that the
channel 1 was chosen as representative in final test.

6. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.:TEF10911037
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode .| 802.11b, CH1 Temperature 1|1 26°C
Memo : Humidity : | 59 %
0 Lewvel (dBulim) Date; 2009-12-17
FCC/CLASS-B
]
40 3 B
1 z 4
0 300 440. 580. T720. 860. 1000
Frequency {(MHz)

Fead int Tab
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuv dAB/m dBuV/m dBuV/m dE m Deg
1 356.00 45.19 -12.77 35.42 46.00 -10.58 FPeak 100 360
2 497,40 45.21 —-5.44 36,77 46.00 -9.23 FPeak 100 360
3 532.40 44 .70 -6.938 3v.7a 46.00 -3.28 FPeak 100 360
4 S66.00 3g8.07 -2.94 35.13 46.00 -10.87 FPeak 100 360
= oe5.40 44,93 4,22 40,71 46,00 -5.29 aF 100 360
& 693 .40 43 .66 -4.56 38.80 46.00 -7.20 FPeak 100 360

1. Result = Read WValue + Factor

2. Factor = Antenna Factor + Cable Loss - Lmplifier

3. The resolution bandwidth of test receiwver/spectrum analyvszer iz 1Z0EH=
and wvideo bandwidth is 300kH= for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, All emission below 1GHz at S0Z.11b/g mwode are all the same,so the
S02.11g mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of S02.11g
mode at channel 1,6,11 are almwmost the same below 1GH=,=so0 that the
channel 1 was chosen as representative in final test.

&. The data i= worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase HORIZONTAL
Test Mode .| 802.11b, CH1 Temperature 26 °C
Memo Humidity 59 %
0 Lewvel {(dBuVWimp Date; 2000-12-17
FCC CLASS-B
40 5
4 i
1 2 3
0 30 85. 140. 195. 250, 305
Frequency (MHz)
Eead int Tab
Item Freqg Value Factor Fesult Limit Margin Eemark Fos Fos
MH= ABuv’ dAB/m dBuV/m dEuVW/m dE m Deg
1 111.13 47 .54 -17.79 29.75 43 .50 -13.75 Peak 100 ]
2 133.13 47 .89 -15.71 31.18 43 .50 -12.32 Peak 100 ]
3 151.45 46,44 -156.38 30.06 43 .50 -13.44 Peak 100 ]
4 221.95 50.24 -15.40 34.54 46.00 -11.1¢8 Peak 100 ]
5 243 .95 52.37 -15.60 36.77 45.00 -9.23 Peak 100 ]
[ 265.95 47 .96 -13.64 34.32 46.00 -11.68 Peak 100 a
Notes:

1. Result = Read Waluese + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrumn analyzer is 1Z0KH=
and wideo bandwidth iz 300kH=z for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, All emission below 1GHz at S0Z2.11lbh/g mode are all the same,so the
802.11y wode chosen as representative in final test.

5. According to technical experiences,all spurious emission of S02.11g
mode at channel 1,6,11 are almost the same below 1GH=z, 30 that the
channel 1 was chosen as representative in final test.

6. The data is worse case.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11b, CH1 Temperature 1|1 26°C
Memo : Humidity : | 59 %
0 Lewvel (dBulim) Date; 2009-12-17

FCC|CLASS-B

3 a
40
1 2 4 G
0 300 440, 580. 720, 860, 1000
Frequency (MHz)
RBead Ant Tab
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuv dB/m dBuV/m dBuV/m dE m Deg
1 324,50 47,27 -11.95 35.32 45.00 -10. 68 Peak 100 ]
2 445,60 42 .70 -6.19 36.51 45.00 -9.449 Peak 100 ]
3 499 .50 47 .18 -5.42 41.76 45.00 -41.24 P 100 o
4 531.00 40.63 -5.66 34.97 45.00 -11.03 Peak 100 ]
5 S566.00 41.28 -1.74 39.54 45.00 -6.46 Peak 100 ]
& 665.40 40.39 -3.589 36.50 45.00 -9.50 Peak 100 ]
Notes

1. Rezsult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Lmplifier

3. The resolution bandwidth of test receiwver/spectrum analyszer is 120EH=
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4, All emission below 1GHz at S0Z.11kh/g mode are all the same,so the
S02.11g mode chosen as representative in final test.

5. Ahecording to techhical experiences,all spurious emission of S02.11g
mode at channel 1,6,11 are almost the sawe below 1GH=,s30 that the
channel 1 was chosen as representative in final test.

6. The data iz worse case.
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode .| 802.11b, CH1 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Level {dBulim) Date: 2009-11-02
107

FCCCLASS-B

FCC CLASS-B (AVG)

54 2
1
01000 5800. 10600, 15400. 20200. 25000
Frequency (MHz)
Fead Lnt Tahk
Item Freqg Value Factor Fesult Limit Margin Femark FPos Fos
MH= ABuW dE/m dABuV/m dBuWim dE i Ded
1 33z20.00 33.78 3.59 42 .37 54.00 -11.63 byrerage 100 153
2 3320.00 43.26 3.59 51.85 7400 -22.15 Peak 100 153
Notes

1. Besult = Read Value + Factor

2. Factor Antenha Factor + Cable Loss - Amplifier

3. The rezolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, The rezolution bandwidth of test receiver/spectrum analyeer is 1MHE
and wvideo bandwidth iz 3MH=z for Peak detection at fregquency ahove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth i=s 10H=z for Average detection at frequency abowve
1GH=.

6. The other emissions is too low to bhe measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11b, CH1 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Lewvel {dBuv/im} Date; 2009-11-02
107

FCC|CLASS-B

FCC CLASS-B (AVG)

54 2
1
01000 5800. 10600, 15400, 20200, 25000
Frequency {(MHz})
Fead Ant Tah
Item Freqg Value Factor Fesult Limit Margin Femark FPos Fos
MH= dBuv dB/m ABui/m  dEuVim dE m Deg
1 3321.00 35.86 3.59 47 .45 54.00 -11.55 byerage 100 ]
2 3321.00 45.31 3.59 51.90 74.00 —-22.10 Peak 150 360
Notes

1. Besult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Lmplifier

3. The resolution bandwidth of test receiver/spectrumn analyzer is 120EH=
and wvideo bandwidth i=s 300kH= for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 3MH=z for Peak detection at frequency above
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 10H=z for Average detection at frequency asbhowve
1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11b, CH6 Temperature 27 °C
Memo Humidity 64 %
Level (dBuvim) Date; 2009-11-02
107
FCC CLASS-B
- FCC CLASS-B (AVG)
4 =
1
01000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tahk
Item Freqg Value Factor Result Limit Margin Femark FPos Fos
MH= dBuW dE/m dBuV/m dBuV/m dE In Deg
1 33z20.00 35.29 3.59 41.388 54.00 -12.1=2 byerage 100 o
2 33z20.00 45.40 3.59 51.99 7400 -22.01 Peak 150 o
Note=
1. Besult = Read Valuse + Factor

2. Factor

Antennha Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectrum analyzer i= 1Z0EH=z
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

4. The resolution bandwidth of
and wvideo bandwidth is SHH=

1GH=.

5. The resolution bandwidth of
and wideo bandwidth is 10H=

1GHE.

6. The other emissions i=s too low to be measured.
7. The data i= worse case.

test receiver/spectrum analyzer is 1MH=
for FPeak detection at frequency above

test receiver/spectrum analyeer is 1MHE
for Average detection at fredquency abowve
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11b, CH6 Temperature 27 °C
Memo Humidity 64 %
Level {(dBu'im) Date; 2009-11-02
107
FCC|CLASS-B
. FCC CLASS-B (AVG)
5 =
1
01000 5800. 10600, 15400, 20200, 25000
Frequency {(MHz)
Fead Ant Tah
ITtem Freg Value Factor Rezult Limit Margin Remark Pos= Pos=
MH= dBuv dAB/m dBuV/m dBuV/m dE m Deg
1 3321.00 35.03 3.59 41.62 54.00 -12.38 byerage 100 a3
2 3321.00 45.59 3.59 52.18 74,00 -21.82 100 a3
Notes
1. Result = Read WValue + Factor
2. Factor = Antenna Factor + Cable Loss - Lmplifier

3. The resolution bandwidth of test receiwver/spectrum analyszer iz 1Z0EH=
and wvideo bhandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 3MH=z for Peak detection at frequency abowve

1GH=.

8. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 10H=z for Average detection at frequency abowve

1GH=.

6. The other ewmissions is too low to be measured.
7. The data iz worse case.

Cerpass Technology Corp.

Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode .| 802.11b, CH11 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Level (dBuV/m} Date; 2009-11-02
107
FCCCLASS-BE

FCC CLASS-B (AVG)

|}

4
1
0 1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Fead int Tah
Item Freqg Value Factor Fesult Limit Margin Remark Pos Pos
NH= ABuW dAB/m ABuv m  dBuWim dFE farsi Deg
1 3320.00 385.258 3.589 41.37 54.00 -12.13 bverage 100 220
2 3320.00 45.61 3.53 Ez.z20 74,00 -21.80 Peak 100 220
Notes

1. Result = Read Value + Factor

2. Factor Antenna Factor + Cable Loss - Mmplifier

3. The resoclution handwidth of test receiver/spectrum analyeer iz 120EH=z
and wvideo bhandwidth is 300kHz for FPeak detection and Quasi-peak
detection at fredquency helow 1GH=z.

4. The resolution handwidth of test receiwver/spectrum analyser is 1MHz
and video bandwidth iz 3MHz for Peak detection at fregquency above
1GH=.

5. The resoclution handwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bhandwidth i=s 10H=z for Average detection at fregquency abowve
15H=.

. The other ewissions is too low Lo be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11b, CH11 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Level (dBuvim) Date: 2009-11-02
107

FCC/CLASS-B

- FCC CLASS-B (AVG)
54
1
0 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fo= Fo=
MH= dEuV dEB/m dBuV/m dBEuv/m dE m Deg
1 3321.00 35.30 3.59 41.89 54.00 -1z2.11 byerage 100 315
2 33Z21.00 45.94 3.59 52.53 74,00 -21.47 Peak 100 315
Notes

1. Result = Read Value + Factor

2. Factor = Antenns Factor + Cable Loss - Amplifier

3. The resolution handwidth of tezst receiver/spectrum analyzer is 1Z0KHE
and video bandwidth is 300kH=z for Feak detection and Quasi-peak
detection at fredquency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth is 3MH=z for Peak detection at frequency above
1GH=.

5. The resolution bandwidth of test receiwver/spectrum analyzer is 1MHz
and video bandwidth is 10H= for Average detection at frequency above
1GH=.

6. The other ewmissions is too low to be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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CERPASS TECHNOLOGY CORP. Report No.:TEF10911037
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 802.11n HT20, CH1 Temperature 11 26°C
Memo : Humidity : | 59 %
0 Level {(dBuvim) Date; 2009-12-17
FCCCLASSE
40 | 2 3
4 a
1 B
0 30 &5. 140, 195. 250, 305
Frequency {MHz)
Read Ant Tak
Item Fredg Value Factor Result Limit Margin Remark Pos= Pos=
MH= ABuW dla/ dABuW/m  dBuWV/m dFE o1 Dedg
1 Te.20 47 .56 -15.16 32.40 40.00 =7.60 Feak 100 340
2 111.95 45, 44 -10.69 37.75 45 .50 -5.78 (03] 100 340
3 129,55 47 .50 -2.81 3g2.69 43 .50 -1.81 P 100 340
4 145.50 47 .45 -11.:20 JB.25 43.50 -7.25 Feak 100 340
= 1g1.45 43,158 -11.66 36.49 43 .50 -7.01 Feak 100 340
& 176.30 43 .66 -11.76 31.20 43.50 -11.60 Feak 100 340

1. Eesult = REead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i= 120KH=z
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4, According to techhical experiences,all spurious emission of S02.11MIMNO
mode at channel 1,6,11 are alwost the sawe below 1GHz,so that the
channel 1 was chosen as representative in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH1 Temperature 26 °C
Memo Humidity 59 %
0 Level {dBulim} Date; 2009-12-17
FCCCLASS-B
5 B
40
1 2 3 4
0 300 440. 580. 720, 860, 1000
Frequency {(MHz)
Read Ant Tah
Item Freg Value Factor Fezult Limit Hargin Remark Foz Foz
MH= dABuv dl/m dABuv/m dBEuVWim dE cHm Deg
1 441 .40 41.71 -7.29 34.42 46.00 -11.58 Peak 100 u]
2 499 .50 44.76 -5.47 i6.289 46.00 -9.71 Peak 100 u]
3 S545.00 39.60 —-4.63 34.92 46.00 -11.038 Peak 100 u]
4 E&6.00 390,458 -2.94 36.54 46,00 -9.46 Peak 100 ]
5 665,40 44,16 4,22 39.94 46,00 -6.06 Peak 100 ]
& T30.50 42 .66 -0.56 4z .10 46,00 -3.90 2F 100 ]
MNotes
1. Result = ERead Value + Factor

2. Factor

= Antenna Factor + Cable Loszs - Auplifier
3. The resolution bandwvidth of test receiver/spectrum analyzer iz 1Z0EHE
and wvideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at fredquency bhelow 1GH=.
4, hooording to technical experiences,all spurious emission of S02.11MIMO
mwode at channel 1,6,11 are alwmost the sawe below 1GHz,so that the
channel 1 was chosen as representative in final test.
5. The data is worse case.

Cerpass Technology C

orp.

Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date . Dec. 21, 2009
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11n HT20, CH1 Temperature 26 °C
Memo Humidity 59 %
0 Lewvel {(dBuvim}) Date: 2009-12-17
FCC CLASS-B
40
4 4 B
1 2 2
0 30 5. 140. 195. 250, 305
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Fesult Limit Margin Femark Po= Fo=
MH= dABuv dl/m dBuV/m dEuVW/m dE m Deg
1 111.13 45.07 -17.79 30.28 43.50 -13.22 Peak 100 360
2 132.30 45.27 -16.685 29.59 43.50 -13.91 Peak 100 360
3 162 .55 45.07 -16.56 29.51 43.50 -13.949 Peak 100 360
4 177.13 s0.1z2 -17.185 32.94 43.50 -10.586 Peak 100 360
5 265.95 47.31 -13.64 33.67 45.00 -12.33 Peak 100 360
& 300.05 45.54 -13.01 32.53 45.00 -13.47 Peak 100 360
MNotesz:

1. Result = Read Value + Factor

2. Factor = Antennha Factor + Cable Loss - Awplifier

3. The resolution bhandwidth of test receiver/spectrum analyeer iz 120KEH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4. According to technical experiences,all spurious emission of S02.11MINMO
mode at channel 1,6,11 are almost the same below 1GHzZ,so that the
channel 1 was chosen as representative in final test.

5. The data iz worse case.

Cerpass Technol

ogy Corp.

Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date . Dec. 21, 2009
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power .| AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11n HT20, CH1 Temperature 26 °C
Memo Humidity 59 %
0 Level (dBuv/m) Date; 2009-12-17
FCC CLASS-B
7 3
401 4
]
0 300 440. 580. T720. 860. 1000
Frequency (MHz)
Fead int Tah
Item Freg Value Factor Fesult Limit Margin Remark Pos=z Pos=
MH= ABuif dl/m dBuif/m dBulim dE m Deg
1 310.50 50.37 -12.04 38.33 46.00 -7.67 Peak 100 360
2 354,60 £1.41 -11.12 40,29 46,00 -5.71 o 100 360
3 499,50 46,73 -5.42 41.31 46,00 -1.69 JF 100 360
4 S562.50 40.23 -1.75 358.48 46.00 -7.52 Peak 100 360
5 662 .60 35.89 -3.58 35.31 46.00 -10.69 Peak 100 360
[ K= =1n 36.33 -0.06 36.27 46,00 -9.73 Peak 100 360
Notes=

1. BEesult = Eead Walue + Fact
2. Factor

ar

Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrwn analyzer is 1Z0KH:z
and wideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

4. Aecording to technical experiences,all spurious emission of 802, 11MIMO
mode at channel 1,6,11 are alwmost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

5. The data i= worse case.

Cerpass Technology Corp.
Tel:886-2-2792-3366 Fax:886-2-2792-1100

Page No.
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o

CERPASS TECHNOLOGY CORP. Report No.:TEF10911037
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 802.11n HT20, CH1 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Level (dBuv/im}) Date: 2009-11-02
107
FCC CLASS-B
i FCC CLASS-B (AVG)
54 Z
1
01000 5800. 10600, 15400. 20200. 25000
Frequency (MHz)
Read Ant Tah
Item Freg Value Factor Eesult Limit Margin Femark Fos Fos
MH= ABuir dAE/m dBEuW/m dBEuV/m dE om Deg
1 3320.00 35.95 3.59 42 .54 54.00 —-11.48 byerage 100 75
2 3320.00 45.10 3.59 51.69 74,00 -22.31 Peak 100 75
Notes

1. Result = Read WValue + Factor

Z. Factor = Antenna Factor 4+ Cable Lozs - mplifier

3. The resolution handwidth of test receiver/spectrum analyzer i= 120KEH=
and wvideo bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GH=.

4, The resolution handwidth of test receiver/spectrum analyzer i= 1MHz
ahd video bandwidth iz SHHz for FPeak detection at fregquency above
1GH=.

5. The resolution bhandwidth of test receiver/spectrum analyzer i= 1MHz
and wideo bandwidth iz 10Hz for Average detectionh at fredquency above
1GH=.

&. The other ewmissions is too low to ke measured.

7. The data iz worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 802.11n HT20, CH1 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Lewvel {(dBuv/im} Date: 2009-11-02
107

FCC|CLASS-B

2 FCC CLASS-B (AVG)
54
1
01000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tab
Item Freg Value Factor Fe=zult Limit Margin Femark Po= Fo=
MH= dBuv dAB/m dBuVW/m dEuVW/m dE m Deg
1 33z1.00 35.98 3.59 42 .57 54.00 -11.43 byerage 100 303
2 33zi.00 45.72 3.59 52.31 74,00 -21.69 Peak 100 303
Notes

1. Result = Read Value + Factor

2. Factor Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyezer is 120KEH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analyeEer is 1MH=
and video bandwidth is 3MHz for Peak detection at frequency abowve
15H=.

8. The resolution bandwidth of test receiver/spectrum analyeEer is 1MH=
and video bandwidth is 10Hz for Average detection at fredquency above
15H=.

6. The other ewmissions is too low to be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11n HT20, CH6 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Level {(dBuv/im}) Date; 2009-11-02
107
FCC|/CLASS-B

FCC CLASS-B (AVG)

| ]

54
1
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read int Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos= Fos
MH= dAEuv dB/m dBuVWs/m dEuv/m dE m Dedq
1 3320.00  3IZLEZ2 3.59 41.81 54,00 -12.19 bverage 100 310
2 33z20.00 48,87 3.59 E2.26 T4.00 -21.74 Peak 100 310
Note=

1. Result = Bead Values + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyeer iz 120KEH=
and wideo bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrwm analyzer is 1MH=
and video bandwidth is 3MHz for Peak detection at fredquency ashove
1GH=.

8. The resolution bhandwidth of test receiver/spectrum analyeer iz 1MH=
and wideo bandwidth is 10Hz for Average detection at frequency above
1GH=.

6. The other emissions is too low Lo be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT20, CH6 Temperature 1| 27 °C
Memo : Humidity 1| 64 %
Lewvel {dBuv/im} Date: 2009-11-02
107

FCC/CLASS-B

. FCC CLASS-B (AVG)
Lt )
01000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Aint Tak
Item Freqg Value Factor Fesult Limit Margin Remark Fos Fo=
MH= dABuV dAE/m dBuVW/m dBEuv/m dE m Deg
1 33z1.00 385.05 3.59 41,64 E4.00 —-1Z.36 verage 100 48
2 33z1.00 45.75 3.59 52.34 74,00 -21.66 Peak 100 46
Notes=

1. Result = Read Valuse + Factor

2. Factor = Antenna Factor + Cable Loss - Amwplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KH=
ahd video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4. The resolution handwidth of test receiver/spectrum analyeer is 1MH=
and wideo bandwidth i=s 3MHz for Peak detection at fregquency ashowve
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
anhd video bandwidth is 10Hz for Average detection at fredquency above
1GH=.

6. The other emis=zion=s is too low to be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. . 76 of 130



o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH11 Temperature 27 °C
Memo Humidity 64 %
Level {dBu//im) Date: 2009-11-02
107
FCC CLASS-B
- FCC CLASS-B (AVG)
54 -
1
0 1000 5800, 10600, 15400. 20200, 25000
Frequency {MHz)
Read Ant Tak
Item Fredg Value Factor FEesult Limit Margin Femark Fos Foz
MH= dABuW dAB/m ABuWV/m dBuv/m dFE a1 Dedg
1 33Z0.00 383.25 3.59 41,54 54,00 -12.16 bverage 100 1z2a
2 33Z0.00 43.54 3.59 5z.13 74,00 -21.87 Peak 100 1z2a
MNotes
1. Besult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Lmplifier

3. The rezolution bandwidth of test receiver/spectrum analyzer iz 120EH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.

4. The rezolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 3MHz for Peak detection at fredquency abowve
1GH=.

5. The rezolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth iz 10Hz for Average detection at frequency sbove
1GH=.

. The other emi=ssion=s is too low to be measured.

The data iz worse case.

Cerpass Technology Corp.
Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date . Dec. 21, 2009
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 802.11n HT20, CH11 Temperature i | 27 °C
Memo : Humidity 1| 64 %
Lewvel {(dBu\im}) Date: 2009-11-02
107

FCC/CLASS-B

FCC CLASS-B (AVG)

54 2
1
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tab
Item Freg Value Factor Fesult Limit Margin Femark Fo= Fo=
MH= AB U dAE/m ABuv/m  dBuWim dAE o Dedq
1 33zZ0.00 35.90 3.59 4z .49 54.00 -11.51 byerage 100 220
2 33zZzo.00 45.07 3.59 51.66 74,00 —-22.34 Peak 100 220
MNotesz

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cakble Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0KHE
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i=s 3MH=z for Peak detection at fredquency ahove
15H=.

5. The resolution bhandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10H= for Average detection at frequency ahove
15H=.

6. The other ewmission=s iz too low to be measured.

7. The data iz worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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CERPASS TECHNOLOGY CORP. Report No.:TEF10911037
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11n HT40, CH3 Temperature 11 26°C
Memo : Humidity : | 59 %
0 Lewvel (dBulim) Date; 2009-12-17
FCC/CLASS-B
40 | 3 4 5 5
2
1
0 30 8h. 140. 195. 250. 305
Frequency (MHz)
Fead int Tab
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuv dl/m dBuV/m dBuV/m dE m Deg
1 64.38 44 .60 -13.89 30,71 40.00 -9.z29 Feak 100 u]
2 TR.30 49,31 -14.55 34.46 40.00 -5.54 JF 100 u]
3 111.13 45.47 -10.75 3v.7a 43 .50 -5.758 aF 100 u]
4 129.55 45.45 -3.81 i6.64 43 .50 -6.36 Feak 100 u]
5 144,95 45,34 -11.1%9 37.15 43 .50 -6.35 Feak 100 u]
] 161.45 47 .75 -11.66 ie.09 43 .50 -7.41 Feak 100 u]

1. Result = Read Value + Factor

2. Factor = Antenha Factor + Cable Loss - Mmplifier

3. The resolution handwidth of test receiver/spectrum analvEer iz 1Z0EHE
and wvideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=.

4. Aocording to technical experiences,all spurious emission of S02.11HMIMO
mode at channel 1,6,11 are almost the same below 1GH=,=so that the
channel 1 was chosen as representative in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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CERPASS TECHNOLOGY CORP. Report No.:TEFI0911037
Power 1| AC 120V Pol/Phase . | VERTICAL

Test Mode | 802.11n HT40, CH3 Temperature 11 26°C

Memo : Humidity : | 59 %

Date: 2009-12-17

a0
FCC CLASS-B
5 i
40 73 4
1
0 300 440, 580. 720, 860, 1000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuV dl/m dBuV/m dBuv/m dE m Deg
1 385.40 43 .69 -9.33 34.36 45.00 -11.64 Peak 100 360
2 499 .50 45.99 -5.47 37.52 45.00 -5.48 Peak 100 360
3 531.00 44 .20 -7.21 36.99 45.00 -9.01 Peak 100 360
4 S566.00 40.47 -2.94 37.53 45.00 -5.47 Peak 100 360
5 665.40 44 .39 -4.22 40.17 45.00 -5.83 QF 100 360
& 720,00 4z .50 -1.71 40.79 45.00 -5.21 QF 100 360
Notes=

1. Re=sult = REead Value + Factor

2. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyzer is 1Z0EH=
and video bandwidth iz 300kH= for Peak detection and Quasi-peak
detection at frecquency below 1GH=z.

4, Aocording to technical experiences,all spurious emission of S02.11MIMO
mode at channel 1,6,11 are almost the sawe below 1GHz,so that the
channel 1 was chosen as representative in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI0911037

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT40, CH3 Temperature 26 °C
Memo Humidity 59 %
0 Lewvel (dBu'im) Date; 2009-12-17
FCC CLASS-B
40 5
4
! 7
0 30 5. 140. 195. 250, 305
Frequency (MHz)
Fead int Tak
Item Freg Value Factor Fesult Limit Margin Femark Fos FPos
MH= dBuv dl/m ABui/m dBEuWim dE m Deg
1 109,20 43,18 -17.95 30.23 43 .50 -13.27 Peak 100 0
2 161.45 45,16 -16.38 ZB8.78 43 .50 -14,72 Peak 100 0
3 220,30 46,933 -15.52 31.41 46,00 -14,59 Peak 100 0
4 234,05 45,15 -16.085 32.07 46,00 -13.593 Feak 100 ]
5 266,50 50,52 -13.58 36.94 46,00 -2.06 Peak 100 ]
3 293,95 46,69 -13.15 33.54 46,00 -12.46 Peak 100 0
Notes
1. Result = BRead Value + Factor

2. Factor

Antenna Factor + Cable Loss - Mmplifier

3. The resolution handwidth of test receiver/spectrwn analyzer is 1Z0EH=
and wideo bandwidth iz 300kHz for Peak detection and Cuasi-peak
detection at frecguency below 1GH=.

4. According to technical experiences,all spurious ewmission of S02.11MIMO
mode at channel 1,6,11 are almost the sawme below 1GH=,=Zo0 that the
channel 1 was chosen as representative in final test.

5. The data is= worse case.

Cerpass Technology Corp.

Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date
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CERPASS TECHNOLOGY CORP. Report No.:TEF10911037

Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH3 Temperature 11 26°C
Memo : Humidity : | 59 %
0 Lewvel {(dBuVim}) Date: 2009-12-17
FCC/CLASS-B
4
40 4
3]
1 5 3
0 300 440. 580. T720. 860. 1000
Frequency (MHz)

Fead Ant Tab
Item Freg Value Factor Fesult Limit Margin Femark Pos Fos
MH= dBuVf db/m dBuV/m dBuVW/m dE oy i) Deg
1 324.50 45,72 -11.95 33.77 46,00 -12.23 Peak 100 u}
2 433 .00 39.32 -7.43 31.589 46.00 -14.11 Peak 100 0
3 464.50 38.25 -5.76 32.49 46,00 -13.51 Peak 100 u}
4 499_ 50 46,83 -5.4z2 41.41 46.00 -4.59 op 100 0
5 S66.00 41.08 -1.74 39.34 46,00 -6.66 Peak 100 u}
6 665 .40 3g.77 -5.89 34.58 46.00 -11.1z Peak 100 0

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyeer iz 120EH=
and wideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, According to technical experiences,all spurious emission of S02.11MIMO
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

5. The data is worse case.
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Report No.: TEFI0911037

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT40, CH3 Temperature 27 °C
Memo Humidity 64 %
Lewvel (dBuv i) Date: 2009-11-02
107
FCC/CLASS-B
,_, FCC CLASS-B {AVG)
54 =
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tab
Item Freg Value Factor Result Limit Margin Femark Faos Pas=s
MHz dABuiv dE/m dEuV/m dBEuV/m dE cIn Deg
1 3320.00 38.97 3.58 42 .56 54,00 -11.44 hveracge 100 212
2 33zZz0.00 45.41 3.58 5z .00 74,00 —=&.00 Feak 100 21z
MNotes:

1. Eesult = Eead Walue + Factor

2. Factor = Antenns Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyzer is 12Z0EHz
and wideo bandwidth i=s 300kH=z for Peak detection and OQuasi-peak
detection at frequency below 1GH=z.

4, The rezolution bandwidth of test receiver/spectrum analyzer is 1MHez
and wideo bandwidth is 3MHz for Peak detection at frecquency sbove
1GH=.

5. The rezolution bandwidth of test receiver/spectrum anhalyzer is 1MH=
and wideo bandwidth is 10Hz for Average detection at freguency sbowve
1GH=z.

6. The other emissions i=s too low to be measured.

7. The data is worse case.

Cerpass Technology Corp.
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Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode .1 802.11n HT40, CH3 Temperature c 1 27°C
Memo : Humidity 1| 64 %
Lewel (dBuVin) Date: 2009-11-02
107
FCC CLASS-B
- FCC CLASS-B (AVG)
54
1
01000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Read hAnt Tab
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dABuv dE/m dEu¥W/m dBEuiv/m dE Cn Deg
1 3321.00  35.97 3.59 4z .56 54.00 -11.44 byerage 100 100
2 3321.00 48.26 3.59 E1.85 74.00 -22.15 Peak 100 100
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Moplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i=s 1Z0EH=z
and wideo bandwidth is 300kH= for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analyvzer iz 1MHz
and wideo bandwidth is 3MHz for Peak detection at frequency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 10Hz for Average detection at frequency asbove
1GH=.

&. The other emissions is too low Lo be measured.

7. The data i= worse case.
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Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11n HT40, CH6 Temperature c | 27°C
Memo : Humidity 1| 64 %
Level {dBuvimj} Date: 2009-11-02
107

FCC/CLASS-B

FCC CLASS-B {AVG)

54 2
1
0 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Aint Tak
Item Freg Value Factor Fezult Limit Margin Femark Fo= Po=
MH= dABuV dE/m dAEuVW/m dBEuv/m dE cm Dedg
1 33Z0.00 35.10 3.59 41.69 54 .00 -1z.31 hyerage 100 2=
2 33Z20.00 45.24 3.59 51.83 74.00 -22.17 Peak 100 =]
Note=

1. Result = Bead WValue + Factor

2. Factor = Antenha Factor + Cable Loss - Awmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wideo bandwidth is 3MHz for Peak detection at fregquency sbowve
1GH=.

5. The resolution bandwidth of test receiver/spectrwn analyzer is 1MH=
and video bandwidth is 10Hz for Average detection at fredquency above
1GH=.

6. The other ewissions is too low to be measured.

7. The data iz worse case.
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Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11n HT40, CH6 Temperature i | 27 °C
Memo : Humidity 1| 64 %
Lewvel {dBuv/m) Date: 2009-11-02
107

FCC CLASS-B

FCC CLASS-B (AVG)

54 2
1
01000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tab
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MHz ABuv dE/m dBuV/m dBuW/m dE s} Deg
1 3321.00  35.10 3.59 41.69 S54.00 -12.31 Average 100 112
2 3321.00 45.39 3.59 51.98 74,00 -22.02 Peak 100 112
Notes=

1. REesult = Read Value + Factor

2. Factor = Antenna Factor + Cakble Loss - wmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and video bandwidth is 300kH= for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4. The rezolution bhandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 3MH=z for Peak detection at fredquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 10Hz for Average detection at fregquency asbove
1GH=.

6. The other ewmissions i= too low to be measured.

7. The data iz worse case.
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Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11n HT40, CH9 Temperature i | 27 °C
Memo : Humidity 1| 64 %
Lewvel {dBuv/im}) Date: 2009-11-02
107

FCC/CLASS-B

FCC CLASS-B (AVG)

54 2
1
01000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fo= Fos
MH= dBuv dB/m dBuV/m dBuV/m dE cm Deg
1 33Z20.00 35.23 3.59 41.52 54.00 -1z2.158 byerage 100 270
2 33Z20.00 45.25 3.59 51.54 74,00 -22.18 Peak 100 270
Notes

1. Besult = EREead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and video bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 3MHz for Peak detection at fredquency abowve
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyezer is 1MH=
and wideo bandwidth is 10H=z for Average detection at fregquency shove
1GH=.

. The other emissions i= too low Lo he measured.

7. The data is worse case.
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Report No.: TEFI0911037

Power AC 120V Pol/Phase HORIZONTAL
Test Mode | 802.11n HT40, CH9 Temperature 27 °C
Memo Humidity 64 %
Level (dBuWim) Date: 2009-11-02
107
FCC/CLASS-B
A FCC CLASS-B (AVG)
a4 =
1
01000 5800. 10600. 15400. 20200. 25000
Frequency {MHz)
Read int Tak
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
NH= ABuW dEB/m ABuV/m dBuv/m dE o Ded
1 33zi.00 38.:20 3.59 41.79 54,00 -12.21 hverage 100 245
2 33z1i.00 45,39 3.59 51.958 74,00 -Z2.0z2 Peak 100 245
MNotes:

1. Result = Read Walue 4+ Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The rezolution bandwidth of test receiver/sSpectrwn analyzer is 120EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 3MHz for Peak detection at fregquency asbove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 10Hz for Average detection at fregquency sbhowve
1GH=.

6. The other ewmissions i= too low to bhe measured.

7. The data is worse case.

Test engineer:

~ 72
(0 <A

Cerpass Technolo
Tel:886-2-2792-3366

gy Corp.
Fax:886-2-2792-1100

Issued date
Page No.
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. 88 0of 130



"

o

CERPASS TECHNOLOGY CORP.

Report No.:
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6. 6dB Bandwidth Measurement Data

6.1 Test Limit

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

6.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.

b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.

¢. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak

power minus 6 dB.

6.3 Test Setup Layout
LT Spectrum
Analyzer
6.4 Measurement Equipment
Instrument/Ancillary | Model No. |Manufacturer| Serial No. Calg’é?glon Valid Date
Spectrum Analyzer FSP40 R&S 10047 2009/02/21 | 2010/02/20
6.5 Test Result and Data

Test Date: Dec. 14, 2009
Atmospheric pressure: 1012 hPa

Temperature: 24°C
Humidity: 64%

Modulation Standard |Channel Fr?&llj_'ezr;cy 6dB F@Eg;’v'dth 99% (Ii/lag;l)w iath

01 2412 12.00 17.80
802.11b (1Mbps) 06 2437 12.00 18.10
11 2462 12.00 17.80
01 2412 16.50 18.50
802.11g (6Mbps) 06 2437 16.50 18.30
11 2462 16.50 18.50
802.11n HT20 01 2412 17.70 19.40
(6.5Mbps) 06 2437 17.70 19.50
11 2462 17.70 19.50
802.11n HT40 03 2422 36.60 38.60
(13.5Mbps) 06 2437 36.60 38.60
09 2452 36.40 38.20

Cerpass Technology Corp. Issued date  : Dec. 21, 2009
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Modulation Standard: 802.11b (1Mbps)

Channel: 01
® *REW 100 kHz Delta [T1 ]
*VBW 100 kEHz
Ref 20 dBm TALL 30 dE *SWT 20 mz
20 ker| 1 [T
-0F35 dBm
in w4000 0pa0 CHu Ex

M

Ly -| _
: .
; MW

AT,

- 60

T

B0

Center 2.412 GH= 5 MA=z/ Span 50 MH=
Modulation Standard: 802.11b (1Mbps)
Channel: 06
® *RBW 100 kHz Delta [Tl
*VBEW 100 kEH=z —-0.40 4B
Ref 20 dBm TALL 30 dE *SWT 20 mz 12.000000000 MH=
20 ker| 1 [T
-1}z ABm
10 2431100000 cu.|EN
., Lk #J}!.Ll].ﬁl 2
ol fa,
20
NP Tt
[ 50
&0
70
-0
Center 2.437 GHz 5 MHz/ Span 50 MHE=z
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Modulation Standard: 802.11b (1Mbps)
Channel: 11

*REBW
*WEW
*EWT

100 kE=z
100 kHz

S0 ms

Delta 2 [

20 dBm *Att

A,

”u

20

30

40

o0

3]

T0

-R0

Center Z.462 GOz

Modulation Standard: 802.11g (6Mbps)
Channel: 01

®

Fef

MAz/

*REW 100 kH=z
*WEW 100 kH=

20 dBm *Att 30 dB

Span L0 MHE=

*SWT %0 ms 16.500000000 M

an

10

A

F-10

1 <dBm

00 CHa

| -0 i Af‘/‘ﬁ

50

&0

T

-&0

Center 2.412 GHz 5 MHz/ Span

L0 MHzZ

TDF

Cerpass Technology Corp.

Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No.

Issued date

. Dec. 21, 2009

: 92 of 130



D
o
o7 CERPASS TECHNOLOGY CORP. Report No.: TEFI10911037

Modulation Standard: 802.11g (6Mbps)
Channel: 06

® *RBW 100 kHz Delta 2 [T1 )
*yBW 100 kHz

Eef 20 dBm *htt 30 dB *SWT 50 ms 16.500000000 MA=z

20 Marker| 1 [TI1

|- 20 / \

-0

&0

qn

-&0

Center Z.437 GH=Z 5 MH=Z/ Span 50 MH=Z

Modulation Standard: 802.11g (6Mbps)

Channel: 11
® *RBW 100 kHz Delta [Tl
*VBW 100 kE=z 1.58 4B
Lef 20 4dBm *ALL 30 dB *SWT 50 maz 16.200000000 MH:
20 Marker| 1 [T1
=2L058 dBm
10 2l 453800p00 cu.|EN
L
VeI lll;lll‘l‘ll
10

: F

Ww M\"#{-

|- 60
T
B0
Center 2.462 GH= 5 MA=z/ Span 50 MH=
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Modulation Standard: 802.11n, HT20 (6.5Mbps)

Channel: 01

®

Ref 20 dBm

*RBW 100 kH=
*VBW 100 kHz
B *SWT 20 mz

Delta

20

10

W
:
,

10

- 60

T

B0

Center 2.412 GH=

5 MAz/

Modulation Standard: 802.11n, HT20 (6.5Mbps)

Span 50 MH=

Channel: 06
® *REW 100 kHz Delta [T1 ]
*VBEW 100 kEH=z - 15 dB
Ref 20 dBm TALL 30 dE *SWT 20 mz 17.70000000 1Hz
20 ker| 1 |T
-2133 dBm
10 2l a28200p00 cu.|ES
L FK
, At bbb
10 / \« TDF
|-z0 t
30
|- 50
-0
0
80

Center 2.437 GH=

5 MAz/

Span 50 MH=
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Modulation Standard: 802.11n, HT20 (6.5Mbps)

Channel: 11
® *RBW 100 kHz Delta [Tl
*VBW 100 kH=z 0. 4 :
Ref 20 dBm TALL 30 dB *SWT S0 mz 17.700000000 MH:
20 Marker| 1 [T1
-4l 66 dBm

10 2l 4s3200p00 cu.|EN
R
o | " 1 PR

10

- T
L e
e s

50

|--70

—&0

Center 2Z.4¢2 GH:z & MHz/ Span 50 MH=z

Modulation Standard: 802.11n, HT40 (13.5Mbps)
Channel: 03

® *RBW 100 kH= Delta [Tl |
*VBEW 100 kHz .20 4B

Fef 20 dBm *Att 30 4B *5WT 50 m= Je.E00000000 MOz

20 Markexr| 1l [T1

20

¥ \

50

—-G0

Center 2.422 GHz 10 ME=Z/ Span 100 MH=z
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Modulation Standard: 802.11n, HT40 (13.5Mbps)
Channel: 06

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz -0.94 4B

Ref 20 dBm TALL 30 dBE *SWT 20 ms 36.¢00000000 MH=
20 Marker| 1 [T1
-7l68 dBm

10 2l aigsoopon cu.|ES
L FK
,

10 [ l TDF

|20 f \

- 4 ’(}J}J ‘1\“\“%[.1.

- 60

T

B0

Center 2.437 GH= 100 ME=Z/ Span 100 MH=

Modulation Standard: 802.11n, HT40 (13.5Mbps)
Channel: 09

® *REW 100 kHAz Delta 2 [T1 |
*VBW 100 kH=z 1.17 de
Ref 20 dBm *ALL 30 dB TEWT 50 me 36.400000000 MH=
- Marrer] 1 [T
-21L 99 dBm
10 2l 443200p00 cu. |ES
s
== |,

20

e .

J;
/

&0
-70
=40
Center 2.452 GHz 10 MHzZ/ Span 100 MHz
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Modulation Standard: 802.11b(1Mbps), 99% Bandwidth
Channel: 01

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz -1.5

Ref 20 dBm TALL 30 dE *SWT 20 mz 17.800000000 MH:

20 Marker| 1 [TI
-1 7 dBm
10 2l 403000p00 cu.|EN
L rx
; M QUMY WW
l-10 j{} I( {‘i‘ TDF
20

AT, P,

- 60

T

B0

Center 2.412 GH= 5 MA=z/ Span 50 MH=

Modulation Standard: 802.11b(1Mbps), 99% Bandwidth
Channel: 06

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz -0.10 «

Lef 20 4dBm *ALL 30 dB *SWT 50 maz 18.100000000 MH=
z0 Marker| 1 [T1
-14 1Bm
10 2l 4z2z000p00 cu.|EN
L FX
. P fﬁl!lll.g,

PN, o

MV“V \]"\w

&0
|70
=R0O
Center 2.437 GHz & MHz/ Span 50 MH=z
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Modulation Standard: 802.11b(1Mbps), 99% Bandwidth

Channel: 11
® *RBW 100 kHz Delta 2 [T1 |
*WEW 100 kH=z 1.328 dB
Ref 20 dBm *ALL 30 d4dB *SWT 50 mz 7.800000000 MH=
20
10

= MMM

10

- 60

qo

B0

Center 2.462 GH= 5 MHzZ/ Span 50 MH=z

Modulation Standard: 802.11g(6Mbps), 99% Bandwidth
Channel: 01

® “RBW 100 kHz Delta [Tl ]
*VEW 100 kEz 1.12 48

Fef 20 dBm *Att 30 4B *5WT 50 m= 1500000000 MA:

20 Markexr| 1l [T1
L7154 dBm
;. 200h00 cmo|EN
L _PK]
-10

|- =0 h.ﬂrf w 3

&0

T

—-G0

Center 2.412 GH=z 5 MHzZ/ Span 50 MHE=z
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Modulation Standard: 802.11g(6Mbps), 99% Bandwidth

Channel: 06
® *REW 100 kHz Delta [T1 ]
*VBW 100 kEHz -0.05 4B
Ref 20 dBm TALL 30 dE *SWT 20 mz 18.300000000 MH=
20
in

ol Pt s,

- 60

T

B0

Center 2.437 GH= 5 MA=z/ Span 50 MH=

Modulation Standard: 802.11g(6Mbps), 99% Bandwidth

Channel: 11
® *RBW 100 kHz Delta 2 [T1 |
*YBW 100 kHz -0.54 de
Fet 20 JdBm *AtT 30 4B *ESWT S50 m= 18500000000 MAz
Z0 Marker| 1 [T1
17142 dBm
1o 15220 2 |EM
R

g O s

L z0 Jﬂ,. WMN

(1]

70

=R0

Center 2.4¢2 GHz 5 MHz/ Span 50 MH=z
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Modulation Standard: 802.11n HT20 (6.5Mbps), 99% Bandwidth
Channel: 01

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz -0.5

Ref 20 dBm TALL 30 dE *SWT 20 mz 19.400000000 MH

20 Marker| 1 [TI
-17/12 dBm
10 2l 40z400p00 cu.|EN

.
J i

N
A an

i

- 60

T

B0

Center 2.412 GH= 5 MA=z/ Span 50 MH=

Modulation Standard: 802.11n HT20 (6.5Mbps), 99% Bandwidth
Channel: 06

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz -0.81 4B

Fef 20 dBm *Att 30 4B *5WT 50 m= 19.500000000 MAz

20 Marker

J S s i)
S N

&0

70

—&0

Center 2.437 GHz & MHz/ Span 50 MH=z
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Modulation Standard: 802.11n HT20 (6.5Mbps), 99% Bandwidth

Channel: 11
® *REW 100 kHz Delta [T1 ]
*VBW 100 kHz -0.53 dB

Ref 20 dBm TALL 30 dE *SWT 20 mz 19.200000000 MH=
20 Marker| 1 [TI
10 2L452400000

EE

: L, ’Juw»m
10 TDF
- 20

e g

- 60

T

B0

Center 2.462 GH= 5 MA=z/ Span 50 MH=

Modulation Standard: 802.11n HT40 (13.5Mbps), 99% Bandwidth
Channel: 03

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz —2.53 <

Lef 20 4dBm ALt 30 dB *SWT 50 maz 38.600000000 MH=
z0 Marker[ 1 [T1
—-221559 dBm
10 2l 303000p00 cu.|EN
L
o
10 m VU'LUJ] TOF
an \M
;:‘:u‘,w } " nwp.v.u MM‘L“ I
|- 50
|- 60
T
B0
Center 2.412 GH= 100 ME=Z/ Span 100 MH=
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Modulation Standard: 802.11n HT40 (13.5Mbps), 99% Bandwidth
Channel: 06

® *REW 100 kHz Delta [T1 ]
*VBW 100 kHz -1.19 4B
Ref 20 dBm TALL 30 dE *SWT 20 mz 38.€00000000 MH=
2n Marker| 1 [TI1
22151 dBm
10 2l 417500000 cue|EM
EE
,

L o

- 60

T

B0

Center 2.437 GH= 100 ME=Z/ Span 100 MH=

Modulation Standard: 802.11n HT40 (13.5Mbps), 99% Bandwidth
Channel: 09

® *RBW 100 kHz Delta 2 [T1 |
*VEW 100 kH=z 0.1z dB
Fef 20 dBm *Aatt 30 dB *E5WT 50 ms= jg.2n00o00000 MAz
20 Markexr| 1l [T1
22047 dBm
1o 2l agzenohon cue|ES
L P
VIEw I I

'HW*“%‘WJ’“%

Lo I N

|--40

~
7
I

=11

-0

i

=G0

Center 2.452 GHz 10 MH=z/ Span 100 MH=z
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7. Maximum Peak Output Power

7.1 Test Limit
The Maximum Peak Output Power Measurement is 30dBm.

7.2 Test Procedures
The antenna port (RF output) of the EUT was connected to the input (RF input) of a power meter.
Power was read directly from the meter and cable loss connection was added to the reading to
obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to

produce the worse case test result.

7.3 Test Setup Layout

FUT Spectrum

Analyzer

7.4 Measurement Equipment

Instrument/Ancillary | Model No. Manufacturer| Serial No. | Calibration Date | Valid Date
Spectrum Analyzer FSP40 R&S 10047 2009/02/21 2010/02/20
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7.5 Test Result and Data

Test Date: Dec. 14, 2009 Temperature: 24°C
Atmospheric pressure: 1012 hPa Humidity: 64%
Modulation Channel Frequency | Peak Power | AVG Power | Peak Power
Standard (MHz) Output (dBm) |Output (dBm) | Output (mW)
01 2412 23.80 17.08 239.9
802.11b
(1Mbps) 06 2437 23.23 17.21 210.4
11 2462 23.56 17.17 227.0
01 2412 24.47 16.29 279.9
802.11g
(6Mbps) 06 2437 24.37 16.42 273.5
11 2462 24.25 16.33 266.1
Test Date: Dec. 14, 2009 Temperature: 24°C
Atmospheric pressure: 1012 hPa Humidity: 64%
Modulation Channel Frequency | Peak Power | AVG Power | Peak Power
Standard (MH2) Output (dBm) |Output (dBm) | Output (mW)
01 2412 24.85 16.63 305.5
802.11n HT20
(6.5Mbps) 06 2437 24.92 16.55 310.5
11 2462 24.56 16.36 285.8
03 2422 22.93 14.66 196.3
802.11n HT40
(13.5Mbps) 06 2437 22.72 14.69 187.1
09 2452 22.76 14.55 188.8
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Modulation Standard: 802.11b (1Mbps)

Channel: 01

®

RBW 1 MHz Marker 1 [T1 ]
VBW 1 MHz 14.77 dBm
Ref 20 dBm ALt 30 dB SWT 50 ms Z2.413000000 GHz
El

Center 2.412 GHz

Tx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel
Bancwidth
Spacing

22 MH=z

11 MH=
16.5 MHz

11 MH=z
27.5 MHz

Modulation Standard: 802.11b (1Mbps)

Channel: 06

®

Ref 20 dbBm

Rtt 30 dB

5 MHz/

WLAN 802.11B
Power

Lower
Upper

Lower
Upper

RBEW 1 MHz
VBW 1 MHz
SWT 50 ms

Span 50 MHz

23.80 dBm

-33.45 dB
-32.26¢ dB

Marker 1 [Tl 1]
14.21 dBm
2.438100000 GHz

\q\\

Em [
l--30
mﬁr»wa
=10

Center 2.437 GHz

Tx Channel

5 MHz/

WLAN 802.11B

Span 50 MHz

Bandwidth 22 MH=z Power 23.23 dBm
Adjacent Channel

Bandwidth 11 MHz Lower -34.99 dB

Spacing 16.5 MHE=z Upper -33.77 dB

Alternate Channel

Bandwidth 11 MEz Lower — ——-——-
Spacing 27.5 MH=z Upper _____

Cerpass Technology Corp. Issued date  : Dec. 21, 2009

Tel:886-2-2792-3366 Fax:886-2-2792-1100

Page No. : 105 of 130



oy

o

CERPASS TECHNOLOGY CORP. Report No..: TEFI0911037

Modulation Standard: 802.11b (1Mbps)

Channel: 11
RBW 1 MHz Marker 1 [T1 ]
VBW 1 MHz 14.58 dBm
Ref 20 dBm AtL 30 dB SWT 50 ms 2.463000000 GHz
10 /_/ h"‘—‘\ \\
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F-50
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Bandwidth 11 MEz Lower -33.27 dB
Spacing 16.5 MHEZ Upper -32.59 dB
Alternate Channel
Bandwidth 11 MHz Lower - —-=-
Spacing 27.5 MH=z Upper _____
Modulation Standard: 802.11g (6Mbps)
Channel: 01
REW 1 MHz Marker 1 [T1 ]
VBW 1 MHz 14.14 dBm
ref 20 dBm Att 30 dB SWT 50 ms 2.414600000 GHz
T e
[ 7 AN
| o ﬂ","/
e =
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Frev il Rl ]
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40
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—-560
70
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Adjacent Channel
Bandwidth 11 MH=z Lower -26.15 dB
Spacing 16.5 MH=z Upper -26.04 4dB
Alternate Channel
Bandwidth 11 MEz Lower — —----
Spacing 27.5 MHz Upper _____
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Modulation Standard: 802.11g (6Mbps)

Channel: 06
RBW 1 MHz Marker 1 [T1 ]
VBW 1 MHz 13.66 dBm
ref 20 dBm Att 30 dB SWT 50 ms 2.432400000 GHz
R AT NS
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=il wad
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= S .
LA i
—40
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Bandwidth 11 MH=z Lower -26.30 dB
Spacing 16.5 MH=Z Upper -26.42 dB
Alternate Channel
Bandwidth 11 MH= Lower - —-—-
Spacing 27.5 MH=z Upper _____
Modulation Standard: 802.11g (6Mbps)
Channel: 11
RBW 1 MHz Marker 1 [T1 ]
VBW 1 MHz 13.40 dBm
Ref 20 dBEm Att 30 dB SWT 50 ms 2.457700000 GHz
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Alternate Channel
Bandwidth 11 MEz Lower — ——-=---
Spacing 27.5 MHz Upper _____
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Modulation Standard: 802.11n, HT20 (6.5Mbps)

Channel: 01
REW 1 MHz Marker 1 [T1 ]
VBW 1 MHz 14.00 dBm
Ref 20 dBm ntt 30 dB SWT 50 ms 2.410100000 GHz
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Spacing 27.5 MH=z Upper _____

Modulation Standard: 802.11n, HT20 (6.5Mbps)

Channel: 06
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VEW 1 MHz 14.21 dBm
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Nhuhﬁdw*rukmvnﬁﬂ_!*“‘
10
L RV
| o i
s 10 n,.,f"r/, o
L e el VI

60

-70

Center 2.437 GHz 5 MHz/ Span 50 MHz

Tx Channel WLAN 802.11B

Bandwidth 22 MHz Power 24 .92 dBm

Adjacent Channel

Bandwidth 11 MAz Lower -25.28 dB

Spacing 16.5 MHz Upper -24.53 dB
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Spacing 27.5 MHz Upper _____
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Modulation Standard: 802.11n, HT20 (6.5Mbps)

Channel: 11
* RBW 1 MHz Marker 1 [T1 ]
* VBW 1 MHz 13.84 dBm
Ref 20 dBm *RAtt 30 dB *3WT 50 ms Z2.465400000 GHz
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Modulation Standard: 802.11n, HT40 (13.5Mbps)

Channel: 06
REW 1 MHz Marker 1 [T1 ]
VBW 1 MHz 8.94 dBm
Ref Z0 dBm Att 30 dB SWI 50 ms 2.431400000 GHz
1
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Modulation Standard: 802.11n, HT40 (13.5Mbps)
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8. Power Spectral Density

8.1 Test Limit
The Maximum of Power Spectral Density Measurement is 8dBm.

8.2 Test Procedures

a. The transmitter output was connected to spectrum analyzer.

b. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz
VBW as that of the fundamental frequency. Set the sweep time=span/3KHz.

c. The power spectral density was measured and recorded.

d. The Sweep time is allowed to be longer than span/3KHz for a full response of the
mixer in the spectrum analyzer.

8.3 Test Setup Layout

Spectrum

EUT

Analyzer

8.4 Measurement Equipment

Instrument/Ancillary | Model No. Manufacturer| Serial No. |Calibration Date| Valid Date
Spectrum Analyzer FSP40 R&S 10047 2009/02/21 | 2010/02/20

8.5 Test Result and Data

Test Date: Dec. 14, 2009 Temperature: 24°C
Atmospheric pressure: 1012 hPa Humidity: 64%
. Frequency Maximum Power Density of 3 kHz
Modulation Standard | Channel (MH2) Bandwidth (dBm)
01 2412 -10.49
802.11b (1Mbps) 06 2437 -10.44
11 2462 -11.46
01 2412 -11.88
802.11g (6Mbps) 06 2437 -11.77
11 2462 -11.31
802110 HT20 01 2412 -11.89
Aln
(6.5Mbps) 06 2437 -13.42
11 2462 -13.78
802110 HT40 03 2422 -19.01
Aln
(13.5Mbps) 06 2437 -18.67
09 2452 -17.94
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Modulation Standard: 802.11b (1Mbps)
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Modulation Standard: 802.11b (1Mbps)
Channel: 11
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Modulation Standard: 802.11g (6Mbps)
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Modulation Standard: 802.11n, HT20 (6.5Mbps)
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Modulation Standard: 802.11n, HT20 (6.5Mbps)
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Modulation Standard: 802.11n, HT40 (13.5Mbps)
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9. Band Edges Measurement

9.1 Test Limit

Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)

9.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span
including 100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

9.3 Test Setup Layout

Spectrum

EUT

Analyzer

9.4 Measurement Equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. |Calibration Date| Valid Date
Spectrum Analyzer FSP40 R&S 10047 2009/02/21 2010/02/20

9.5 Test Result and Data

Test Date: Dec. 14, 2009 Temperature: 24°C
Atmospheric pressure: 1014 hPa Humidity: 64%
Modulation Channel Frequency maximum value in Maximum Value(dBm)
Standard (MHz) frequency (MHz)
802.11b 01 2412 2397.0 -27.66
(1Mbps) 11 2462 2860.0 -44.91
802.11g 01 2412 2399.8 -25.07
(6Mbps) 11 2462 2483.9 -36.61
802.11n HT20 01 2412 2400.0 -25.64
(6.5Mbps) 11 2462 2483.9 -35.59
802.11n HT40 03 2422 2400.0 -30.19
(13.5Mbps) 09 2452 2487.1 -36.88
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R

Modulation Standard: 802.11b (1Mbps)
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Modulation Standard: 802.11b (1Mbps)
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Modulation Standard: 802.11g (6Mbps)
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Modulation Standard: 802.11g (6Mbps)
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Modulation Standard: 802.11n, HT20 (6.5Mbps)
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Modulation Standard: 802.11n, HT20 (6.5Mbps)
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Modulation Standard: 802.11n, HT40 (13.5Mbps)
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Modulation Standard: 802.11n, HT40 (13.5Mbps)
Channel: 09
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9.6 Restrict Band Emission Measurement Data

Test Date: Dec. 14, 2009 Temperature: 24°C
Atmospheric pressure: 1012 hPa Humidity: 64%

Modulation Standard: IEEE 802.11b (1Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol R’Z':;?;g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuv) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2386.50 H 50.98 -0.68 50.30 | Peak 74 54 |-23.70 0 15
2389.82 H 38.45 -0.67 37.78 Ave 74 54 |-16.22 0 15
2388.54 Y 53.97 -0.67 53.30 | Peak 74 54 |-20.70 0 1
2390.00 Y 41.43 -0.67 40.76 Ave 74 54 |-13.24 0 1
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Rl\eﬂa?;?r:g Corrected | Result | . Limit (dBuV/m)| \1argin | Table |Ant High
(MHz) H/IV (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2484.61 H 51.51 -0.26 51.25 | Peak 74 54 |-22.75| 274 15
2483.50 H 39.38 -0.27 39.11 Ave 74 54 |-14.89 | 274 15
2485.10 \Y 53.18 -0.26 52.92 | Peak 74 54 | -21.08 | 360 1
2483.50 Y 41.36 -0.27 41.09 Ave 74 54 |-12.91 | 360 1

Modulation Standard: IEEE 802.11g (6Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rzlae;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2390.00 H 65.19 -0.67 64.52 | Peak 74 54 -9.48 | 111 15
2390.00 H 49.09 -0.67 48.42 Ave 74 54 -5.58 | 111 1.5

2390.00 \% 70.37 -0.67 69.70 | Peak 74 54 -4.30 | 344 1
2390.00 \% 51.12 -0.67 50.45 Ave 74 54 -3.55 | 344 1

Channel 11 Fundamental Frequency: 2462 MHz

Frequency| Ant-Pol Rzlae;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2484.04 H 66.52 -0.27 66.25 | Peak 74 54 -7.75 | 152 1.5
2483.50 H 48.47 -0.27 48.20 Ave 74 54 -5.80 | 152 15
2483.85 \Y 69.46 -0.27 69.19 | Peak 74 54 -4.81 | 135 15
2483.50 \% 50.61 -0.27 50.34 Ave 74 54 -3.66 | 135 15
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Modulation Standard: IEEE 802.11n HT20 (6.5Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rhg:(tj?r:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) | Deg. (m)
2389.56 H 66.95 -0.67 66.28 | Peak | 74 54 -7.72 | 116 15
2389.98 H 49.17 -0.67 48.50 Ave 74 54 -5.50 | 116 15

2389.97 \% 70.94 -0.67 70.27 | Peak | 74 54 -3.73 15 1
2389.99 \Y% 50.79 -0.67 50.12 Ave 74 54 -3.88 15 1
Channel 11 Fundamental Frequency: 2462 MHz
M . .
Frequency| Ant-Pol Reaegier:g Corrected | Result | . Limit (dBUV/M)| \argin | Table |Ant High
(MHz) H/V (dBUY) Factor (dB) [(dBuV/m) Peak | Ave (dB) | Deg. (m)

2484.50 H 65.86 -0.26 65.60 | Peak 74 54 -8.40 | 123 100
2484.50 H 47.87 -0.26 47.61 Ave 74 54 -6.39 | 123 100
2485.48 \'% 70.61 -0.26 70.35 | Peak 74 54 -3.65 | 133 150
2485.61 \% 50.42 -0.26 50.16 Ave 74 54 -3.84 | 133 150

Modulation Standard: IEEE 802.11n HT40 (13.5Mbps)

Channel 3 Fundamental Frequency: 2422 MHz
Frequency| Ant-Pol R’\;ae;?r:g Corrected | Result | Limit (dBuV/m)| Mmargin | Table |Ant High
(MHz) H/V (dBUV) Factor (dB) [(dBuV/m) Peak | Ave (dB) | Deg. (m)
2387.01 H 66.80 -0.67 66.13 | Peak 74 54 -7.87 | 128 100
2390.00 H 48.43 -0.67 47.76 Ave 74 54 -6.24 | 128 100
2386.30 \% 71.45 -0.68 70.77 | Peak 74 54 -3.23 75 150
2389.99 V 51.64 -0.67 50.97 Ave 74 54 -3.03 75 150
Channel 9 Fundamental Frequency: 2452 MHz
Frequency| Ant-Pol R,\élae(tj(iar:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) | Deg. (m)

2486.40 H 65.41 -0.26 65.15 | Peak 74 54 -8.85 | 176 100
2483.51 H 47.52 -0.27 47.25 Ave 74 54 -6.75 | 176 100
2488.06 vV 69.72 -0.25 69.47 | Peak 74 54 -4.53 | 150 150
2486.89 \% 51.09 -0.25 50.25 Ave 74 54 -3.16 | 150 150

Notes:

1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth

is 3 MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and video bandwidth
is 10 Hz for Average detection at frequency above 1GHz.
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 - 8.500
4.17725-4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 — 9.500

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675—-12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 —1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 — 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 -23.120
23.600 — 24.000
31.200 - 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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10.2 Test Result of RF Exposure Evaluation

. Product: NETGEAR WNA1100 Wireless-N 150 USB Adapter

. Test Item: RF Exposure Evaluation Data

. Test site: OATSI-SD

. Test Date: Dec 14, 2009

. Temperature: 24°C

10.2.1 Antenna Gain

Antenna: PCB Antenna
Antenna Gain: 2.5 dBi

10.2.2 EUT Operation condition

. Humidity: 519

Software provided by client enabled the EUT to transmit and receive data at lowest, middle and

highest channel individually.

10.2.3 Output Power into Antenna & RF Exposure Evaluation Distance

Modulation Channel Frequency Output Power to Power Density (S)
Standard (MHz) Antenna (dBm) (mW/cm?)
01 2412 24.77 0.106
802.11b 06 2437 24.79 0.107
(1Mbps)
11 2462 24.88 0.109
01 2412 25.18 0.117
802.119 06 2437 25.23 0.118
(6Mbps)
11 2462 25.51 0.126
01 2412 24.85 0.108
802.1In HT20 14 2437 24.92 0.110
(6.5Mbps)
11 2462 24.56 0.101
03 2422 22.93 0.069
802.11n HT40 06 2437 22.72 0.066
(13.5Mbps)
09 2452 22.76 0.067
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